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1 Summary of Test
1.1 Modification history of the test report
Document Number Modification History Issue Date
JPD-TR-22209-0 First Issue Refer to the cover page
1.2 Standards
CFR47 FCC Part 15 Subpart E
1.3 Test methods
ANSI| C63.10-2013
KDB662911 D01 Multiple Transmitter Output vO2r01
KDB789033 D02 General U-NII Test Procedures New Rules v02r01
1.4 Deviation from standards
None
1.5 List of applied test(s) of the EUT
Test item Test it Conditi Result Remark
section est item ondition esul emar
) Reporting "
15.407(a) 26dB Bandwidth Conducted Purposes only 1
15.407(a) Maximum Conducted Output Power Conducted PASS *1
15.407(a) Peak Power Spectral Density Conducted PASS *1
15.407(b) . o
15.205 padiated eSO Radiated PASS -
15209 (Restricted Bands of Operation)
15.407(g) Frequency Stability Conducted PASS *1
15.207 AC Power Line Conducted Emissions Conducted PASS -
ANSI C63.10, Reporting *
Section 12.2 Duty Cycle Conducted Purposes only L

*1 Since there is no change in Module from FCC ID: JOYEB1146, only the Radiated test items
were performed. Please refer to the test report “JPD-TR-22193-0" of “FCC ID: JOYEB1146".

1.6 Test information
None

1.7 Test set up
Table-top

1.8 Test period

25-October-2022 - 8-November-2022
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Equipment Under Test

All information in this chapter was provided by the applicant.

EUT information

Applicant

Equipment Under Test (EUT)

Model number

Serial number

Trade name

Number of sample(s)
EUT condition
Power rating

Size

Environment
Terminal limitation

Hardware version
Software version
Firmware version

RF Specification

Protocol

Frequency range

Number of RF Channels

Modulation type

TUV SUD Japan Ltd.

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Mobile Phone

EB1147

358067760004090, 358067760004108
Kyocera

2

Pre-Production

Battery: DC 3.87 V

(W) 72 mm x (D) 156 mm x (H) 8.9 mm
Indoor and Outdoor use

-20°Cto 60 °C

DMT
0.100CX.9011.a
Not applicable

IEEE802.114a,

IEEE802.11n (HT20), IEEE802.11n (HT40)
IEEE802.11ac (VHT20), IEEE802.11ac (VHT40),
EEE802.11ac (VHT80)

IEEE802.11a/n (HT20) / IEEE802.11ac (VHT20): 5180 MHz-5320 MHz,
5500 MHz-5720 MHz

IEEE802.11n (HT40) / IEEE802.11ac (VHT40): 5190 MHz-5310 MHz, 5510
MHz-5710 MHz

IEEE802.11ac (VHT80): 5210 MHz, 5290 MHz, 5530 MHz, 5610 MHz,
5690MHz

IEEE802.11a/n (HT20) / IEEE802.11ac (VHT20): 20 Channels
IEEE802.11n (HT40) / IEEE802.11ac (VHT40): 10 Channels
IEEE802.11ac (VHT80): 5 Channels

IEEE802.11a/n/ac: OFDM (BPSK, QPSK, 16QAM, 64QAM,
256QAM)

Page 4 of 123
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Data rate |[EEE802.11a: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
|[EEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65, 78, 86.5Mbps
|[EEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2, 86.7, 96.1Mbps
|[EEE802.11ac (VHT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65, 78, 86.5Mbps
IEEE802.11ac (VHT20 SGl): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2, 86.6,
96.1Mbps
|[EEE802.11n (HT40 LGI): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135, 162, 180Mbps
|[EEE802.11n (HT40 SGI): 15, 30, 45, 60, 90, 120, 135, 150, 180, 200Mbps
|EEE802.11ac (VHT40 LGI): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135, 162, 180Mbps
|[EEE802.11ac (VHT40 SGl): 15, 30, 45, 60, 90, 120, 135, 150, 180, 200Mbps
|[EEE802.11ac (VHT80 LGI): 29.5, 58.5, 87.8, 117, 175.5, 234, 263.3, 292.5, 351,
390Mbps
IEEE802.11ac (VHT80 SGl): 32.5, 65, 97.5, 130, 195, 260, 292.5, 325, 390,
433.3Mbps

Channel separation IEEE802.11a/n(HT20) / IEEE802.11ac (VHT20): 20 MHz
IEEE802.11n (HT40) / IEEE802.11ac (VHT40): 40 MHz
IEEE802.11ac (VHT80): 80 MHz

Conducted power 15.588 mW (IEEE802.11a)
13.957 mW (IEEE802.11n: HT20)
16.188 mW (IEEE802.11n: HT40)
15.321 mW (IEEE802.11ac: VHT80)
Antenna type Internal antenna

Antenna gain 5.15-5.35 GHz band: 1.0 dBi
5.47-5.725 GHz band: 1.0 dBi

2.2 Modification to the EUT

The table below details modifications made to the EUT during the test project.

Modification State ‘ Description of Modification ‘ Modification fitted by ‘ Date of Modification
Model: EB1147, Serial Number: 358067760004090, 358067760004108

0 ‘ As supplied by the applicant ‘ Not Applicable ‘ Not Applicable

2.3 Variation of family model(s)
2.31 List of family model(s)

Not applicable

2.3.2 Reason for selection of EUT

Not applicable
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2.4 Operating channels and frequencies

[IEEES02.11a/n (HT20) / IEEES02.11ac (VHT20)]

Channel Frequency [MHZz]
36 5180
40 5200
44 5220
48 5240
52 5260
56 5280
60 5300
64 5320
100 5500
104 5520
108 5540
112 5560
116 5580
120 5600
124 5620
128 5640
132 5660
136 5680
140 5700
144 5720

IEEE802.11n (HT40) / IEEE802.11ac (VHT40)]

Channel Frequency [MHZz]
38 5190
46 5230
54 5270
62 5310
102 5510
110 5550
118 5590
126 5630
134 5670
142 5710

[[EEE802.11ac (VHT80)]

Channel Frequency [MHZz]
42 5210
58 5290
106 5530
122 5610
138 5690

TUV SUD Japan Ltd. Page 6 of 123
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2.5 Description of test mode
The EUT had been tested under operating condition.
There are three channels have been tested as following:
IEEE802.11a/n (HT20) IEEE802.11n (HT40) IEEE802.11ac (HT80)
Band IEEE802.11ac (VHT20) IEEE802.11ac (VHT40)
Frequency Frequency Frequency
Channel [MHZ] Channel [MHZ] Channel [MHZ]
36 5180 38 5190 42 5210
5'5532 40 5200 - - - -
48 5240 46 5230 - -
52 5260 54 5270 58 5290
5'3532 56 5280 - - - -
64 5320 62 5310 - -
100 5500 102 5510 106 5530
5.6 GHz 116 5580 110 5550 122 5610
Band 140 5700 134 5670 138 5690
144 5720 142 5710 - -

The pre-test has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates.

Band Modulation Type Data Rate

IEEE802.11a: OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCSO0 (6.5Mbps)
5.2 GHz Band IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (VHT80): OFDM MCSO0 (29.5Mbps)

IEEE802.11a: OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCSO0 (6.5Mbps)
5.3 GHz Band IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (VHT80): OFDM MCSO0 (29.5Mbps)

IEEE802.11a: OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCSO0 (6.5Mbps)
5.6 GHz Band IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (VHT80): OFDM MCSO0 (29.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z
to compare the level, and the maximum noise.

The worst emission was found in Z-axis and the worst case recorded.

Pre-scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports.

TUV SUD Japan Ltd. Page 7 of 123
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2.6 Operating flow

- Tx mode
i) Testprogram setup to the Software
ii) Selecta Test mode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
iii) Start test mode

- Rx mode
i) Test program setup to the Software
ii) Selecta Test mode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
iii) Start test mode

TUV SUD Japan Ltd. Page 8 of 123
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3 Configuration of Equipment

Numbers assigned to equipment on the diagram in “3.3 System configuration” correspond to the lists in “3.1
Equipment used” and “3.2 Cable(s) used”.

This test configuration is based on the manufacture’s instruction.

Cabling and setup(s) were taken into consideration and test data was taken under worse case condition.

3.1 Equipment used
No. Equipment Company Model No. Serial No. FCCID/DoC | Comment
. 358067760004090
1 | Mobile Phone KYOCERA EB1147 358067760004108 JOYEB1147 EUT
2 | AC Adapter KDDI 0602PQA N/A N/A *
*. AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Cable Length[m] Shield Connector Comment
a | USB cable (for AC Adapter) 15 No Plastic *
*. AC power line Conducted Emission Test.
3.3 System configuration
1. Mobile Phone
(EUT)
a. # | 2. AC Adapter AC 120V

USB Type-C 60 Hz

# : Un-detachable cable

TUV SUD Japan Ltd. Page 9 of 123
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4 Test Result
4.1 Radiated Emissions (Restricted Bands of Operation)
4.1.1 Measurement procedure
[FCC 15.407(b), 15.205, 15.209, KDB 789033 D02, Section G.4, 5, 6.c) Method AD]
Test was applied by following conditions.
Test method : ANSI C63.10
Frequency range : 9 kHzto 40 GHz
Test place . 3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W) 1.0 x (D) 1.0 x(H) 0.8 m (below 1 GHz)
Styrofoam table / (W) 0.6 x (D) 0.6 x(H) 1.5 m (above 1 GHz)
Antenna distance : 3m
Test receiver setting Below 1 GHz
- Detector :  Quasi-peak
- Bandwidth : 120 kHz
Spectrum analyzer setting Above 1 GHz
- Peak : RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto, Detector=Peak
Trace mode=Max hold
- Average :  RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto, Detector=RMS

Trace mode=Averaging (300 counts)

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop
antenna, Biconical antenna, Log periodic antenna, Double ridged guide antenna and Bload-band horn
Antenna). The antenna is positioned both the horizontal and vertical planes of polarization and height
is varied 1m to 4m and stopped at height producing the maximum emission. As for the Loop antenna,
it is positioned with its plane vertical, and the center of the Loop antenna is 1m above the ground
plane.
The EUT is Placed on a turntable, which is 0.8m (below 1 GHz) and 1.5m (above 1 GHz) above ground
plane. The turntable shall be rotated for 360 degrees to determine the position of maximum emission
level. The test results represent the worst case emission for each emission with manipulating the EUT,
support equipment, interconnecting cables and varying the mode of operation. Sufficient time for the
EUT, support equipment, and test equipment are allowed in order for them to warm up to their normal
operating condition.

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT is as follows.

- Tx mode, Rx mode

- Test configuration

Testroom : Measurement room

Spectrumanalyzer /

Antenna : Preamplifier Receiver
Cable system :

TUV SUD Japan Ltd. Page 1001123
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Duty cycle result

On On+Off Duty Cycle DCF
Mode Band
Time(ms) Time(ms) (%) (dB)
W52 1.376 1.412 97.45 0.112
802.11a W53 1.394 1.430 97.48 0.111
W56 1.342 1.382 97.11 0.128
W52 1.288 1.324 97.28 0.120
802.11n W53 1.392 1.430 97.34 0.117
(20MHz) : : : :
W56 1.260 1.298 97.07 0.129
W52 0.636 0.672 94.64 0.239
802.11n W53 0.636 0.672 94.64 0.239
(40MHz) . . . .
W56 0.637 0.672 94.79 0.232
W52 0.325 0.360 90.28 0.444
802.11ac
oM W53 0.315 0.352 89.49 0.482
W56 0.324 0.359 90.25 0.445

Note: DCF = 10log(1/x)

412 Calculation method

[150 kHz to 25 GHz]
Emission level = Reading + (Ant. factor + Cable system loss - Amp. Gain)
Margin = Limit - Emission level

Example:

Detector: Peak

Limit @ 5147.0 MHz: 74.0 dBuV/m (Peak Limit)

S.A Reading =40.9 dBuV Cable system loss = 16.4 dB
Result =40.9 + 16.4 = 57.3 dBuV/m

Margin = 74.0 - 57.3 =16.7 dB

TUV SUD Japan Ltd. Page 11 0f123
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413 Limit

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35 GHz band
shall not exceed an EIRP of -27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the 5.15-5.35 GHz band
shall not exceed an EIRP of -27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725GHz band: all emissions outside of the 5.47 5-5.725 GHz
band shall not exceed an EIRP of -27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band: all emissions within the frequency range from the
band edge to 10 MHz above or below the band edge shall not exceed an EIRP of -17 dBm/MHz; for
frequencies 10 MHz or greater above or below the band edge, emissions shall not exceed an EIRP of -27
dBm/MHz.

Frequency Field strength Distance
[MHz] [uVv/m] [dBuV/m] [m]
0.009-0.490 2400 / F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000 / F [kHz] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3

Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000 MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum permitted average limits, specified
above by more than 20dB under any condition modulation.

TUV SUD Japan Ltd. Page 1201123
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414 Test data

Date : 26-October-2022
Temperature . 242 [°C]

Humidity . 25.1 [%]

Test place . 3m Semi-anechoic chamber

TUV SUD Japan Ltd.

Test engineer

Tadahiro Seino

Japan
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4.14.1 Restricted Bandedge

[IEEE802.11a]

5.2 GHz Band, Channel Low
Horizontal

Peak Average
Agilent ) Agilent

Vertical

Peak Average
i Agilent i Agilent

#
Amplit.
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[IEEE802.11a]

5.3 GHz Band, Channel High

Horizontal
Peak Average
Agilent ) Agilent

Vertical

Peak Average
Agilent ) i Agilent

&
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[IEEE802.11a]

5.6 GHz Band, Channel Low

Horizontal
Peak Average
Agilent ) Agilent

T P SRS S S S S

Vertical
Peak Average
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[IEEE802.11n (HT20)]

5.2 GHz Band, Channel Low

Horizontal
Peak Average
Agilent Agilent

bbb e A s o T

Vertical
Peak Average
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5.3 GHz Band, Channel High
Horizontal
Peak
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Vertical
Peak
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[IEEE802.11n (HT20)]

5.6 GHz Band, Channel Low
Horizontal

Peak Average
Agilent Agilent

Rttt AL b s s

Vertical
Peak Average
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5.2 GHz Band, Channel Low
Horizontal
Peak

Agilent
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Average
Agilent
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Vertical
Peak
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Average

TUV SUD Japan Ltd.

Page 20 of 123




Document Number: JPD-TR-22209-0

E

Japan

[IEEE802.11n (HT40)]

5.3 GHz Band, Channel High
Horizontal

Peak Average
Agilent Agilent

Vertical
Peak Average

TUV SUD Japan Ltd. Page 21 0f123




Document Number: JPD-TR-22209-0

E

Japan

[IEEE802.11n (HT40)]

5.6 GHz Band, Channel Low
Horizontal

Peak Average
Agilent Agilent

Vertical
Peak Average
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[IEEE802.11ac (VHT80)]

5.2 GHz Band, Channel Low
Horizontal

Peak Average
Agilent Agilent

Vertical
Peak Average
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[IEEE802.11ac (VHT80)]

5.3 GHz Band, Channel High

Horizontal
Peak Average
Agilent Agilent

i et i AV TP RS ARPLY RTTRR RN DUV IO NP WO e

Vertical
Peak Average

1

L
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[IEEE802.11ac (VHT80)]

5.6 GHz Band, Channel Low

Horizontal
Peak Average
Agilent Agilent

Px o8
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Vertical
Peak Average

s e
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4.1.4.2 Non-Restricted Bandedge
[IEEE802.114a]
5.6 GHz Band, Channel High (140)

Peak
Horizontal Vertical

#Atten 18

#WBH

5.6 GHz Band, Channel High (144)

Peak
Horizontal Vertical
Agilent : Agilent

#Atten 18

1

Y
L A P RSO SRR . J I TSSO PN P
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[IEEE802.11n (HT20)]

5.6 GHz Band, Channel High (140)

Peak
Horizontal Vertical
Agilent = Agilent

Q.MH-.uwim:«u.w.mvm.u.u.—. e et

5.6 GHz Band, Channel High (144)

Peak
Horizontal Vertical
Agilent : Agilent

1

Amplit
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[IEEE802.11n (HT40)]

5.6GHz Band, Channel High (134)

Peak
Horizontal Vertical
Agilent = Agilent

|

\

ettt
il T P A A W 20 P b

iAol st s oMo i B et

5.6GHz Band, Channel High (142)

Peak
Horizontal Vertical
Agilent Agilent

R ; |
1 - e [y 1
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5.6 GHz Band, Channel High (122)

Peak
Horizontal Vertical
Agilent Agilent

#Atten 18
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5.6 GHz Band, Channel High (138)

Peak
Horizontal Vertical
Agilent : Agilent

#Atten 18
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4.1.4.3 Radiated Emissions

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

25-October-2022

23.3 ['C]

26.7 [%]

3m Semi-anechoic chamber

25-October-2022

23.5 ['C]

33.2 [%]

3m Semi-anechoic chamber

2-November-2022

23.3 ['C]

36.3 [%]

3m Semi-anechoic chamber

3-November-2022

23.8 ['C]

32.1 [%]

3m Semi-anechoic chamber

4-November-2022

23.5 ['C]

33.6 [%]

3m Semi-anechoic chamber

TUV SUD Japan Ltd.

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Chiaki Kanno

Tadahiro Seino

Kazunori Saito

Kazunori Saito

Kazunori Saito
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Document Number: JPD-TR-22209-0

Japan

[I[EEE802.114a]
(5.2 GHz Band)

Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBpV) (dB) (dB) (dBpV/m) (dBpV/m) (dB)
36 5180 10360.00 H PK 46.6 11.1 57.7 68.2 10.5
802.11a 40 5200 10400.00 H PK 45.7 11.1 56.8 68.2 11.4
48 5240 10480.00 H PK 46.1 11.2 57.3 68.2 10.9

(5.3 GHz Band)

Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBpV) (dB) (dB) (dBpV/m) (dBpV/m) (dB)

52 5260 10520.00 H PK 46.2 11.2 57.4 68.2 10.8

802112 56 5280 10560.00 H PK 46.1 11.2 57.3 68.2 10.9
61 5320 10640.00 H PK 46.2 11.3 57.5 74.0 16.5

10640.00 H AV 31.9 11.3 0.111 43.3 54.0 10.7

(5.6 GHz Band)

Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBpV) (dB) (dB) (dBpV/m) (dBpV/m) (dB)
5468.70 H PK 49.5 11.4 60.9 68.2 7.3
100 5500 5465.70 \ PK 49.4 11.4 60.8 68.2 7.4
11000.00 H PK 45.3 11.8 57.1 74.0 16.9
11000.00 H AV 34.4 11.8 0.128 46.3 54.0 7.7
802.11a 116 5580 11160.00 H PK 45.8 11.9 57.7 74.0 16.3
11160.00 H AV 35.0 11.9 0.128 47.0 54.0 7.0
140 5700 11400.00 H PK 45.3 12.2 57.5 74.0 16.5
11400.00 H AV 34.5 12.2 0.128 46.8 54.0 7.2
144 5720 11440.00 H PK 46.2 12.2 58.4 74.0 15.6
11440.00 H AV 34.6 12.2 0.128 46.9 54.0 7.1

[I[EEE802.11n (HT20)]
(5.2 GHz Band)

Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBpV) (dB) (dB) (dBpV/m) (dBpV/m) (dB)
36 5180 10360.00 H PK 46.3 11.1 57.4 68.2 10.8
802.11n
(20MHz) 40 5200 10400.00 | H PK 45.1 11.1 56.2 68.2 12.0
48 5240 10480.00 H PK 46.0 11.2 57.2 68.2 11.0
Note:

1. Emission Level (Margin) = Limit - [Reading + C.F (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detected in the receive mode.
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Document Number: JPD-TR-22209-0

[IEEE802.11n (HT20)]

(5.3 GHz Band)

Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBpV) (dB) (dB) (dBpV/m) (dBpV/m) (dB)
52 5260 10520.00 H PK 46.3 11.2 575 68.2 10.7
802.11n 56 5280 10560.00 H PK 46.0 11.2 57.2 68.2 11.0
(20MHz) o4 5320 10640.00 | H PK 45.9 11.3 57.2 74.0 16.8
10640.00 H AV 35.1 11.3 0.117 46.5 54.0 7.5
(5.6 GHz Band)
Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBpV) (dB) (dB) (dBpV/m) (dBpV/m) (dB)
5462.60 H PK 49.6 11.4 61.0 68.2 7.2
100 5500 5469.50 \ PK 49.8 11.4 61.2 68.2 7.0
11000.00 H PK 45.6 11.8 57.4 74.0 16.6
11000.00 H AV 34.4 11.8 0.129 46.3 54.0 7.7
802.11n 116 5580 11160.00 H PK 46.1 11.9 58.0 74.0 16.0
(20MHz) 11160.00 | H AV 354 11.9 0.129 474 54.0 6.6
11400.00 H PK 45.6 12.2 57.8 74.0 16.2
140 5700
11400.00 H AV 34.7 12.2 0.129 47.0 54.0 7.0
11440.00 H PK 46.6 12.2 58.8 74.0 15.2
144 5720
11440.00 H AV 34.7 12.2 0.129 47.0 54.0 7.0
[IEEE802.11n (HT40)]
(5.2 GHz Band)
Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBpV) (dB) (dB) (dBpV/m) (dBpV/m) (dB)
802.11n 38 5190 10380.00 H PK 46.0 11.1 57.1 68.2 11.1
(40MHz) 46 5230 10460.00 | H PK 46.3 11.2 57.5 68.2 10.7
(5.3 GHz Band)
Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBpV) (dB) (dB) (dBpV/m) (dBpV/m) (dB)
54 5270 10540.00 PK 46.1 11.2 57.3 68.2 10.9
802.11n
(40MH2) 2 5310 10620.00 | H PK 46.2 11.3 57.5 74.0 16.5
10620.00 H AV 34.2 11.3 0.239 45.7 54.0 8.3
Note:

1. Emission Level (Margin) = Limit - [Reading + C.F (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.

3. No emission was detected in the receive mode.
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Document Number: JPD-TR-22209-0

[IEEE802.11n (HT40)]

(5.6 GHz Band)

Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBpV) (dB) (dB) (dBpV/m) (dBpV/m) (dB)
5464.22 H PK 52.0 11.4 63.4 68.2 4.8
102 5510 5467.20 | V PK 52.0 11.4 63.4 68.2 4.8
11020.00 H PK 46.3 11.8 58.1 74.0 15.9
11020.00 H AV 33.9 11.8 0.232 45.9 54.0 8.1
802.11n 110 5550 11100.00 H PK 45.3 11.9 57.2 74.0 16.8
(40MHzZ) 11100.00 | H AV 35.1 11.9 0.232 47.2 54.0 6.8
134 5670 11340.00 H PK 46.1 12.2 58.3 74.0 15.7
11340.00 H AV 34.3 12.2 0.232 46.7 54.0 7.3
142 5710 11420.00 H PK 45.2 12.2 57.4 74.0 16.6
11420.00 H AV 33.9 12.2 0.232 46.3 54.0 7.7
[IEEE802.11ac (VHT80)]
(5.2 GHz Band)
Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBpV) (dB) (dB) (dBpV/m) (dBpV/m) (dB)
802.11ac
(80MHz) 42 5210 10420.00 H PK 455 11.1 56.6 68.2 11.6
(5.3 GHz Band)
Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBpV) (dB) (dB) (dBpV/m) (dBpV/m) (dB)
802.11ac
(80MH2) 58 5290 10580.00 H PK 46.5 11.2 57.7 68.2 10.5
(5.6 GHz Band)
Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBpV) (dB) (dB) (dBpV/m) (dBpV/m) (dB)
5467.20 H PK 52.9 11.4 64.3 68.2 3.9
106 5530 5463.80 | V PK 51.3 11.4 62.7 68.2 5.5
11060.00 H PK 46.9 11.9 58.8 74.0 15.2
802.11ac 11060.00 H AV 34.1 11.9 0.445 46.4 54.0 7.6
(80MH?Z) 12 610 1122000 | H PK 46.0 12.0 58.0 74.0 16.0
11220.00 H AV 34.0 12.0 0.445 46.4 54.0 7.6
138 5690 11380.00 H PK 45.9 12.2 58.1 74.0 15.9
11380.00 H AV 33.9 12.2 0.445 46.5 54.0 7.5
Note:

1. Emission Level (Margin) = Limit - [Reading + C.F (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.

3. No emission was detected in the receive mode.
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Document Number: JPD-TR-22209-0

Japan
4.1.4.4 Measurement chart
Transmission mode
[11a]
5.2 GHz Band / Channel Low
BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K.Sajto
Model No. : EB1147 Temp,Htim - 23.3[°C] 36.3[%]
Serial No. : 358067760004090 Notel : CH:36 5180MHz
Test mode : WLAN_11a_ W52_Tx_ch:Low Note2 :
[dB( 1 V/m)]
B0 L ! : O B ] : ! ! Eomow o <FCC Part15 subpartC >
TN | AR Limit(QP)
i 1 1 1 1 i 1 1 1 1 1 1 [ | <11_MHz_Tx W52_11a _Low>
50 TN R : S E IS . Peals level(H,PK)
- 1 1 1 1 | 1 1 : : : : : : : PE‘HR level(\"',PK)
40 i e I i ] —
s b bbb RN
; 30 1 1 1 [ 1 1 ] ] ] ] ] ] ] 1
o | o 1 1 1 1 I I I 1 I 1 1 I 1 1
20 f——t—F—— : : — .
10 w . T
s P4 4§y | i P gl
30.000 50.000 100,000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c. f Height Angle Remark
[MHz] [dB(1/m)] [ecm] C 1
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document

Number: JPD-TR-22209-0

[11a]
5.2 GHz

Band / Channel Low

ABOVE 1GHz

Company name
EUT

Model No.
Serial No.

Test mode

m)]

[dB( . V/
120

110
100
90
50
70
60

Level

50
40
30
20
10

0

1000.000

: KYOCERA Corporation
: Mobile Phone

: EB1147

: 35B067T760004090

: WLAN_W52_11a_Tx_ Low

Standard
Operator
Temp,Hum,Atm
Notel

Note2

Japan

: FCC Part.15 subpart E
: T.Seino_

: 23.8[7C] 27.3[%]

: ch:36_5180MHz

<FCC E_GHz(Peak_Only)_3m>
Limit(PK)

<01_GHz_Tx_W52_11a_Low>
Peak level(H,PK)

Peak level(V,PK)
Emission level(H,PK)

i

|

2000.000 5000.000

Frequency

10000,

000 18000.000

[MHz]

Final Result

No.

1

Note:

Frequency

10360. 000

(P) Limit

PK
wV/m]
68. 2

Result
PK

] [dB(1/m)] [dB(uV/m)] [dB(
11.1 57.7

Reading s

PK
[dB( V)
46. 6

[MHz]
H

Margin Height Angle Remark
PK.
[dB]

10.5

[em]

i
100.0  122.0

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11a]
5.2 GHz Band / Channel Middle
BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K.Sajto
Model No. : EB1147 Temp,Hum : 23.3[%C] 36.3[%]
Serial No. : 35BOGTTE0004090 Notel : CH:40 5200MHz
Test mode : WLAN_11a W52_Tx_ch:Mid Note2 3
[dB( 2 V/m)]
e — 7 % 0§ 5} : : T T T T T | <FCC Partl5 subpartC >
oo 4 3 8o | AN Limit(QP)
: 1 1 1 1 [ 1 1 1 1 1 1 | = \12_\IHZ_TE_V\52_11;1_:\1]d>
50 S SN : ! S = Peak level(H,PK)
r ! : b & g : ! ! ! . Peak level(V,PK)
40 : = l l ; —
IR R
hi 30 1 1 1 1 1 1 ] ] ] ] ] ] ] ]
.—] [ 1 1 1 1 1 1 1 1 I I I 1 I 1
e : : ——e .
n W L
oL TR N A i | TR N
30.000 50.000 100.000 500.000 1000.000

Frequency (MHz]

Final Result

No. Frequency (P) ciif Height Angle Remark
[MHz] [dB(1/m)] [cm] ° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

[11a]

5.2 GHz Band / Channel Middle
ABOVE 1GHz

Japan

Company name - KYQCER.—\ Corporation Standard 4 FCC_ Part.15 subpart E
EUT : Mohile Phone Operator : T.Seino_
Model No. : EB1147 Temp,Hum,Atm  : 23.8[°C] 27.3[%]
Serial No. : 358067760004090 Notel : ¢h:40_5Z00MHz
Test mode : WLAN_W52_11a_Tx Mid Note2 :
[dB( & V/m)]
Ly : : r— & ¢ §1¢ ¢FCC E_GHz(Peak_Only)_3m>
110 E ; ; : ; | Limit(PK)
E 1 1 1 1 1 1 1 1 '\'02_GHZ_TX_\'V52_1 ld_\hLD
100 E : : ! : ULE B Peak level(H,PK)
E 1 1 1 1 1 1 1 1 Pi:"dk 1&!\-’&‘1(\",131{}
90 | : : : : : — Emission level(H,PK)
80 i : : ] =
70 £ : : : I -
T E ] ; i : .
z 60 C T T 1 T T T M
- | o | 1 | 1 |
10F : : L& ¢ 4
20 | ; ; : —
20 | : : —
10 : : S
o E i i i R R
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading (o2 if Result Limit Margin Height Angle Remark
PK PK K PK_ i
[(MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [em] B2
1 10400.000 H 45. 7 11.1 56. 8 68. 2 11.4 100.0  119.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Japan
[11a]
5.2 GHz Band / Channel High
BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mohbile Phone Operator : K.Saito
Model No. : EB1147 Temp,Hum : 23.8[°C] 32.1[%]
Serial No. : 35B067760004090 Notel : CH:48 5240MHz
Test mode : WLAN_11a_W52_Tx_ch:High Note2 3
[dB( u V/m)]
A N EEE : T T T 1 1 T 1] <FCC Partl5 subpartC >
R | P 3 3 bEd Limit(QP)
: 1 1 1 1 1 1 1 1 | 1 1 1 1 [ Rl:}_\IHZ_T.\_V\52_111‘1_ng}1>
B o a4 | M . Peak level(H,PK)
r : ! Lo : ! ! ! Co Peak level(V,PK)
40 : ; ] i l l —
s f PP R RN
hE 30 1 1 1 1 1 1 ] ] ] ] ] ] ] 1
-—l [ 1 1 1 1 1 1 1 1 I 1 1 1 ] 1
20 b—F—F—+—+—1 : : —_— :
10 w ol S S
oL T N T T A I I a4 F i
30.000 50,000 100.000 500.000 1000.000

Frequency [MHz]

Final Result

No. Frequency (P) e f Height Angle Remark
[MHZ] [dB(1/m)] [cm] 4

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

[11a]

5.2 GHz Band / Channel High

Japan

ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.5eino
Model No. : EB1147 Temp,Hum,Atm : 23.8[C] 27.3[%]
Serial No. : 358067T760004090 Notel : ch:48_5240MHz
Test mode : WLAN_WS2_11a_Tx_High Note2 1
[dB(  V/m)]
=0 : : % F 7 & <FCC E.GHz(Peak_Only)_3m>
110 £ : : ; ! AR ] Limit(PK)
F 1 1 1 1 1 1 1 1 <03_GHz_Tx_W52_1 lu?Hi!-ﬂ'I)
100 E : : : ! R Peak level(H,PK)
E 1 1 1 1 | 1 1 1 P(:"L‘lk 1&3\"&'1(\:—,PK)
90 F : : : : — Emission level(H,PK)
80 i i : i —
70 | : : : e
--:I-: C 1 1 1 1 1 I 1 1
5 B0 E : : : : — M
— o 1 1 1 1 | i
a0 M M‘
- : i . .
30 | ; ; i
20 £ ; ; 1
10 f : : e
o F I I I R R R
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz)
Final Result
No. Frequency (P) Reading c.f Result Limit Margin Height Angle Remark
{ PK PK .
(MHz] [dB(pV)] [dB(l/m)] [dB(uV/m)] [dB(uV/m)] [dB] Cem] ]
1 10480.000 H 46. 1 | RS 7.8 68. 2 10.9 100.0  118.0
*

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11a]
5.3 GHz Band / Channel Low
BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
] : Mobile Phone Operator : K.5ajto
Model No, : EB1147 Temp,Hum : 23.8[C] 32.1[%]
Serjal No. : 35806TT60004090 Notel : CH:52 5260MHz
Test mode : WLAN_11a W53 _Tx_ch:Low Note2 :
[dB( p V/m)]
M7 % EDon . : T 1 1 1 1 1 1| <FCCPatl5 subpartC >
A S : SN Limit(QP)
: 1 1 1 1 [ 1 1 1 1 1 1 1 v [ < l%_N'IHZ_TN_'\'\':C_JE_l 1 H_LUW>
50 [N : /N S . L Peak level(H.PK)
r 1 1 1 1 1 1 1 1 : : : : : : PE‘H[{ 1&‘\91(\_,PI\)
10 a1 ] l —— T
z : R | | I
5 30 ] ] ] ] 1 [} 1 ] ] ] ] [} ] [
»—l [ 1 1 1 1 1 1 1 1 I 1 1 1 ] 1
20 b—————— : : — :
" w it N
ol T S R ! I T R N
30.000 50.000 100.000 500.000 1000.000
Frequency (MHz]

Final Result
No. Frequency (P) o f Height

[MHz] [dB(1/m)] [em] ]

Note:

Angle Remark

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

[11a]
5.3 GHz Band / Channel Low
ABOVE 1GHz

Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino

Model No. : EB1147 Temp,Hum,Atm  : 23.8[°C] 27.3[%]

Serjal No. : 358067760004090 Notel : ch:52_5260MHz

Test mode : WLAN W53 11a_Tx_Low Note2 :

[dB( i V/m)]
120

{FCC E_GHz(Peak_Only)_3m»
Limit(PK)
<04_GHz_Tx W53_11a Low>
Peak level(H,PK)
Peak level(V,PK)
Emission levellH,PK)

110
100
90
80

70

60

Leve]

i\

50
40
30

20
10

0 |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]

Final Result

No. Frequency (P) Reading B Result Limit Margin Height Angle Remark
PK PK PK {
[MHz] (dB(uV)] [dB(1/m)] [dBCuV/m)] [dB(nV/m)]  [dB] (em] E 1
1 10520.000 H 46. 2 11.2 h7.4 68. 2 10.8 130.0 118.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11a]
5.3 GHz Band / Channel Middle
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K. Saito
Model No. : EB1147 Temp,Hum : 23.8[C] 32.1[%]
Serial No. : 35B067760004090 Notel : CH:56 5280MHz
Test mode : WLAN_11a W53 _Tx_ch:Mid NoteZ ;
[dB( ¢ V/m)]
WE 9 ¢ T %33 : T T 1 1 T T 1] <FCCPartl5 subpartC >
S S | A B Limit(QP)
: 1 1 1 1 [ 1 1 1 1 1 1 1 1 [ < 15_\IHZ_TB_“5 3_]. 1 d_"\l]d)
50 l — l : : — Peaks level(H,PK)
F 1 1 1 1 [ 1 1 : ! ! ! ! ! Pi:"rlk IBM'EI(‘\'F,PK)
40: : — l : : —
IR IR R
-5 30 ] 1 1 ] 1 ] ] 1 1 ] ] ] ] ]
-—l - 1 1 1 ] 1 1 ] 1 1 1 1 1 1 ]
B T R e : : — :
10 w i NS
o L R S T | I i e F o5
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] [B(1/m] [cm] il

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11a]
5.3 GHz Band / Channel Middle
ABOVE 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : EB1147 Temp,Hum,Atm  : 23.8[C] 27.3[%]
Serial No. : 35B06TTE0004090 Notel : ch:56_5280MHz
Test mode s WLAN_WS3_ 11a_Tx Mid Note2 ;
(dB( 12 V/m)]
T ! ! — 3 ¢ § b1 <FCC E_GHz(Peak Only) 3m>
110 F : : : — Limit(PR)
E 1 1 1 1 1 1 1 1 <05_GHZ_T‘§_\\53_1 ld“\r'IlLD’
100 E : : : ! sl Peak level(H,PK)
E 1 1 1 1 1 1 I 1 Peak 1&‘\'&‘1(\-‘2?}()
90 E : : - . 5 — Emission level(H,PK)
80 ] I ; I ——rt—
70 : : : B -
] E i I I i i
I‘; 60 F T T T T T M
— £ | 1 1 | |
50 MM
40 I : : ; —r—r—
30 F : ; : =
20 | : : 1
10 : : e
o F | | ! L
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading oo f Result Limit Margin Height Angle Remark
PK PK PK PK_ ) .
[MHz] [B(uV)] [dB(1/m)] [dB(uV/m] [dB(uV/m)]  [dB] [em] [ ]
1 10560.000 H 46.1 11.2 57.3 68. 2 10.9 118.0  119.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

[11a]
5.3 GHz Band / Channel High
BELOW 1GHz

Japan

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K.Sajto
Model No. : EB1147 Temp,Hum : 23.8[C] 32.1[%]
Serial No. + 35B06TTE0004090 Notel : CH:64 5320MHz
Test mode : WLAN_11a_W5h3_Tx_ch:High NoteZ z
[dB( e V/m)]
BT 7 0 f il : T 1 1 1 1 1| (FCCPatl5 subpanC>
o4 4 4 U | BRI Limit(QP)
: 1 1 1 1 [ 1 1 1 1 1 1 1 [ \'16_,\"IHZ_TE_“':53_1l'r.i_High)
50 A= | S . .. Pealk level(H,PK)
i ! ! oo : ! ! ! Lo Peak level(V,PK)
40 : =Lt l l i —
SRR R R
I.E 30 1 1 ] ] ] ] ] ] ] ] ] ] ] 1
-—] r 1 1 1 1 1 1 1 1 1 1 1 1 1 1
20 b—+—+—+—+— : : — :
10 MM —
oL R R R I I L
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c. f Height Angle Remark
[MHz] [dB(1/m)] [cm] 1

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TUV SUD Japan Ltd.

Page 44 of 123




Document Number: JPD-TR-22209-0

Japan
[11a]
5.3 GHz Band / Channel High
ABOVE 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino_
Model No. : EB1147 Temp,Hum,Atm  : 23.8[°C] 27.3[%]
Serial No. : 358067760004090 Notel : ch:64 5320MHz
Test mode : WLAN_WS3_11a_Tx_High Note2 :
[dB( 1 V/m)]
120 E T T T T T T T T 7 ¥
E ' ' | | A <FCC E_.GHz_3m>
110 £ : : ! ! L O Limit(PK)
E 1 1 1 1 1 1 1 1 T S LIIIllt[A\’) .
100 E : x g . : : L <06_GHz_Tx_W53_11a High>
E 1 1 1 1 1 1 1 1 Peak 18\'91(H,PK)
90 E : d : : : . Peak level(V,PK)
E ] 1 1 1 1 1 1 1 Emission level (H.P}{)
80 F : : : : ] —T— Emission level(H,AV)
70 I I ] I T
T F I : ; j Py q
E 60 _ T T T T T
. | F 1 1 I | | Ead|
50 : : l —
40 I : I I e
30 | I I I I o
20 F ; : : —
10 f : : -
o E ! ! ! T R S
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c. £ Rasult Result Limit Limit Margin  Margin Height  Angle Femark
i AV FK AY i AV FH AV
(M=) [dB{ V)] [dB{a V)] [dB{l/m)] [dB(aV/m)] [dB(wV/m)] [dB(pVv/w)] [dB{pv/m] [dB] [dB] [em] 1
1 10640.000 H 4.2 3L.9 11.3 57.8 432 4.0 4.0 16. 5 10. 8 118. 0 120. 0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11a]
5.6 GHz Band / Channel Low
BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobhile Phone Operator : K.Saito_
Model No. : EB1147 Temp,Hum : 23.8[C] 32.1[%]
Serja] No. : 358067760004090 Notel . CH:100 5500MHz
Test mode : WLAN_11a_W56_Tx_ch:Low Note2 :
[aB( p V/m)]
=T r T : T T T 1 1 T 1| <FCCPartl5 subpartC >
AN N B : ST A A Limit(QP)
: 1 1 1 1 [ 1 1 1 1 1 1 1 1 {1 ?_:\"IHZ_TX_‘VI\:E 6_1 1 'rl_LUW>
o f—ti—tr : B MBS Peak level(H,PK)
: : : : : : : : 1 : : : : : : Peak 1&3\-’91(\'_,PK)
40 l = : l l —
7 a I oW i | i TR
5 30 ] ] ] ] ] 1 ] ] ] 1 1 ] ] ]
-—l [ I 1 1 1 1 1 1 1 1 1 1 1 1 1
20 b—t—— 11— ; ; — ;
10 W . L
p C N B | I R T R
30,000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result

No. Frequency (P) . F Height Angle Remark
[MHz] ([dB(1/m)] [cm] il
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

[11a]
5.6 GHz Band / Channel Low
ABOVE 1GHz

Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno

Model No. : EB1147 Temp,Hum,Atm  : 23.3[°C] 26.7[%]

Serjal No. : 358067760004090 Notel : ch:100_5500MHz

Test mode : WLAN_W36_11a_Tx_Low Note2 :

[dB( i V/m)]
120

<FCC E_GHz_3m>
Limit(PK)
—— — Limit{AV)
<07_GHz_Tx W5H6_11a_Low>
———  Peak level(H,PK)
Peak level(V,PK)

110 i i
i i Emission level(H,PK)

100
90
80
70

Emission level(H,AV)
—%—  Emission level(V,PK)

Leve]
[=r]
(]

1000.000 2000.000 5000.000 10000.000 18000.000
Frequency (MHz]

Final Result

No. Frequency (P} Reading Reading o. f Result Result Limit Limit Margin Margin Height Angle Remark
FE AV i i / i AV

. 'J“I W - P}\- -
] [dB{pV/m}] [dB] P

54, 1.3 300,
53.

156

[MH=]
1 5468, 700
2 5465, 700
3 11000. 000

=eam
ooo

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11a]
5.6 GHz Band / Channel Middle
BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K.Saito
Mode] No. : EB1147 Temp,Hum : 23.8[7C] 32.1[%]
Serial No. : 35B067760004090 Notel : CH:116 5580MHz
Test mode : WLAN_11a_ W56_Tx_ch:Mid Note2 :
[dB( 1 V/m)]
AN EER : T T T 7 T 1| <FCC Partl5 subpartC >
i EE o5 F / i | P4 ¢ ona Limit(QP)
| 1 1 1 1 [ 1 1 1 1 1 1 oo [ <18 MHz Tx W56_11a Mid>
50 B : SNBSS Eu . Y Pea level(H,PK)
S A : 8w wuy Peal; level(V.PK)
40 : : PR T i ] I 1T
= r I W g I I I i
h& 30 ] ] ] ] ] ] ] ] 1 ] [] ] ] 1
-—l r 1 1 1 1 1 1 1 1 1 1 1 I I 1
B T s e : : — .
i WW L
5 E Lo | | L1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz)

Final Result
No. Frequency (P) oo f Height Angle Remark

[MHz] [dB(1/m)] [em] B

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11a]
5.6 GHz Band / Channel Middle
ABOVE 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator » C.Kanno
Model No. : EB1147 Temp,Hum,Atm : 23.3[°C] 26.7[%]
Serial No. : 358067760004090 Notel : ¢h:116_5580MHz
Test mode - WLAN_WS6_11a_Tx Mid Note2 ;
[aB( nV/ m]
S ! j % % ¢ 0} CFCC E.GHz.3m
110 E : : S ... Limit(PK)
E 1 1 1 1 1 1 1 1 - LIIII]’.t[A\"')
100 | | P o 2 o <08 GHz Tx W56 11a Mid>
E 1 1 1 | 1 | 1 1 Peak 19\’91(H.PK)
90 E : : : : ——— Peak levellV,PK)
E : ! ! ! oo Emission level(H,PK)
80 F . . . . T — Emission level(H,AV)
70 F ; : I I —
T F : ; | I =l 8
% 60 | T T T T T T %
— R L TP PR | | L |
& M W
40 I I I I ——
30 F : l l e
20 ; ; e e
10 F : : R
o E | | | A T I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency (MHz)
Final Result
No. Frequency (P) Reading Reading . f Result Result Limit Limit Margin  Margin Height Anele Remark
: L L : Ko v PR &Y. ... PR AV ) i
[MHz] [dB{ V)] [dB{a¥)] [dB{1/m}] [dB{pV/m}] [dB{.V/m}] [dB{nV/w] [dB{uxV/m}] [dB] [dB] [cm] =3
1 ll160.000 H 40,8 35,0 11.¢ 7.7 46,9 4.0 4.0 16. 3 7.1 1830 86, 0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11a]
5.6 GHz Band / Channel High
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K.Sajto_
Model No. : EB1147 Temp,Hum : 23.8°C] 32.1[%]
Serfal No. : 35806TT60004090 Notel : CH:140 5700MHz
Test mode : WLAN_11a W56_Tx_ch:High NoteZ :
[dB( i V/m)]
%0 =T 77 : T 1 1 1 1| <FCCPart15 subpartC>
I A | I | v B Y RS Limit(QP)
| ] | | | [ 1 1 | 1 1 ] | i T < 19_\IH Z_TX_V\"DE_ 11 'd__HI f—ilill>
pf—i : SEES NN IS =L Peck level(H,PK)
F 1 1 1 1 1 1 1 | : : : : : : Pi:"dk 19\!&‘1(\:—,13}{}
40 I — I I I —
= i ; g I I i N
;a.}_; 30 1 ] ] ] 1 ] ] ] ] 1 ] 1 ] ]
n—] r 1 I I 1 1 1 1 1 1 1 1 1 I 1
20 ; — : : : — .
o b i P
il T N A | | T R R S M
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) o F Height Angle Remark
[MHz] [dB(1/m)] [em] [° 1]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11a]
5.6 GHz Band / Channel High
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator 1 C.Ranno
Model No. : EB1147 Temp,Hum,Atm  : 23.3["C] 26.7[%]
Serjal No. : 358067760004090 Notel : ¢h:140_5700MHz
Test mode : WLAN_W356_11a_Tx_High Note2 :
[dB( 1 V/m)]
2o | | | Lo <FCC E.GHz.3m>
110 £ ! ! ! ! R | Limit(PK)
F 1 1 1 1 1 1 1 1 —— — LimitlAV)
100 E ! ! ! ElE B9 o8 <09_GHz_Tx W56_11a High>
E 1 1 1 1 1 1 1 1 Peak le\"l’:"lk'HpPl\:)
90 £ : : : : : .- Peik level(V,PK)
F 1 1 1 | | | 1 1 Emission ]E\’GI{H‘PK)
80 E : ; : : —— Emission level(H,AV)
70 E I : ; I T
T i I I ; I £ B oW g
5 60 £ T T ] T T T M
— g | — 1 |
50 & : l —— Mi
40 ; I : I —
30 F ] ; i i — T
20 F : : ——
10 F : : !
o E | | | U B
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No.  Frequency (P} Reading Reading cf Result Result Limit Limit Margin Margin Height Anegle Remark
-y Ko AV 5z e 7. . 7 Ay .. PK AY_ - [
[MHz] [dB(uV)] [dB{a¥)] [dB{(1/m}] [dB{uV/w] [dB{puV/m] [dB{xV/m}] [dB(uV/w] [dB)] [dB) [cm) L 2
1 ll400.000 H 45,3 4.5 12.2 b7 5 46,7 4.0 54,0 16.5 1.3 119. 0 65,0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

[11a]
5.6 GHz Band / Channel High
BELOW 1GHz

Japan

Company name @ KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K. Sajto
Model No. : EB1147 Temp,Hum : 23.8[°C] 32.1[%]
Serial No. : 35B067760004090 Notel : CH:144 5720MHz
Test mode : WLAN_11a W56_Tx_ch:High NoteZ -
[dB( u V/m)]
ML ¢ & & ¢ o f : T 1 1 1 1 7 1] <FCC Purtl5 subpartC >
S N | A Lizit(QP)
: 1 1 1 1 [ 1 1 1 1 1 1 ] i T <20_L'IHZ_T.‘{_“'-56_1ln':]_HiE-{}l>
50 [ S : Pk 4 44 n Peak level(H,PE)
r ! ! I F R ! ! ! ! R Peak level(V,PK)
40 l — : l : e
s b i I EIEEEE
..5 30 1 1 ] ] ] ] ] ] ] ] ] ] 1 ]
»—l ' I 1 1 1 1 1 1 1 1 1 1 1 1 1
20 : e .
10 w s N T
[ L1 | | L1

0
30.000 50.000 100.000

500.000 1000.000
Frequency (MHz]

Final Result

No. Frequency (P) e. f Height Angle Remark

[MHz] [dB(1/m)] [cm]

Note:

Fe

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11a]
5.6 GHz Band / Channel High
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Mode] No. : EB1147 Temp,Hum,Atm  : 23.3[°C] 26.7[%]
Serial No. : 358067760004090 Notel : ch:144 5720MHz
Test mode : WLAN_W56_11a_Tx_High Note2 :
[dB( x V/m)]
il : ! T & o & oo¢ <FCC E.GHz_3m>
10 : | P £ 2 £ % g Limit(PK)
F 1 1 | 1 1 1 1 1 - Limit(AV)
100 £ ! ! ! ! S <10_GHz_Tx_W56_11a_High>»
E | 1 1 | 1 | 1 1 Peak IEW'PI(HrPK)
90 E ! : P N Peak level(V,PK)
E | 1 1 1 1 1 1 | Ei[l! .\'31_.011 ]E"\"e'i(H: PK)
80 F : : : : ; e Emission level(H,AV}
70 E I ] ] I —
= F | i ; ; P8 b
a2 60 E T T T T T M
— ey S ! P L 1 1 ]
10 : : — 8
30 | : ; —
20 E i : I ; —
10 F : : e
o F | | | 0 x
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency (MHz]
Final Result
No. Frequency (P) Reading Reading et Result Result Limit Limit Margin  Margin Height Angle Remark
L AV FR AV FK AV i3 AV
[MHz] [dB{ V)] [aBCa¥)] [dB(1/m)] [dB{nV/m] [dB(pV/m)] [dB(nV/w}] [dB(uV/m}] [dB] [dB] [em] B
1 11440.000 H 46.2 34. 6 12.2 A4 46. 8 T4 0 540 15. 6 7.2 100. ¢ 256. 0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

[11n(HT20)]
5.2 GHz Band / Channel Low
BELOW 1GHz

Company pame : KYOCERA Cotporation Stapdard : FCC Part.15 subpart E
EUT : Mobile Phone Operatog : K.Sajto
Mode] No. : EB1147 Temp, Hum : 23.8[1C] 32.1[4]
Serial No. ¢ 35B06TTR0004090 Motel : CH:36 51800MH:z
Test mode CWLAN 1 Ln(HT20). W52 _Tx_ch:Low Motel ;
[AB{ = V/m)]
E':] T T T T T T T T T T T T T T P - 4
’ o 1 | 1 1 " 1 | | | 1 1 ' <FCC Partlb !~L'-h]'i'-i'_1(-- b
- 1 1 1 1 1 1 1 I I I 1 1 1 1 LLL“LLIL{JPJ
r y N e : i i b1 [ <ILMHz TR WSZ 1 In(HT20) Low>
50 L E o s : . Poak lovel(H,PK)
F 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Pl-l.':_li, _l;-'\'l.-"ll:\. ,Ph}
[ | A | . . A
40 | : —T— T : l l —
i : AR B R : | | A
= H | T | | | A
5 40 : — : : : —
= r 1 ] 1 1 1 1 1 I I | 1 1 1 1
- 1 1 1 1 1 1 1 I I 1 1 1 1 1
- 1 ] 1 1 1 1 1 I I | 1 1 1
L 1 1 1 1 1 1 1 I I I 1 1 1
20 : = —r=— : : : ' .
1 1 1 1 1 1 1 I I 1 1
1 ] 1 1 1 1 I 1 1 1 1
1 1 1 1 1 1 I 1 1 1 1
10— L
L | Lo | | | A
[ | A | | | A
0 1 I 1 T 1 I I I 1 L1
30,000 30.000 100,000 300,000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P} e f Height Angle Remark
[MHz] [(dB(1/m)] [cm] "]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

[11n(HT20)]
5.2 GHz Band / Channel Low
ABOVE 1GHz

Company name
EUT

Mode] No.
Serjal No.

Test mode
[dB( & v/ m)]

: KYOCERA Corporation

- Mobile Phope

: EBL14T

: 35B06TY60004090

S WLANWS2_ 11In(HT20) Tx_Low

Standard
Operatog
Temp.Hum, Atm
Motel

Note2

Japan

: FCC Part.15 subpart E
¢ C.Ranno

1 23.3[C] 26.7[%]
cche36_5180MHz

CFCC EGHz{Poak_Onlv)_3m>
LimittPK)

110
100

<01 GHz Tx W52 1In(HT20) Low>
Poak levellH.FK)

a0

Foak levellV,PK)
Emission levellH,PK)

Leval
3

\

1000000 2000.000

Frequency

SO00. 000

10000.000

18000, 000
[MHz]

Final Result
No.  Frequency (P) Reading c.f
K

P
(dB(uV)] [dB(1/m)]
46.3 11.1

) PK
[MHz]
1 10360.000 H

Note:

Result

(B V/m) ]
7.4

Limit
FK

[dB (o Vim) ]

B68. 2

Margin Height

PR
[dB]
10.8

Angle Remark
lem] [7 ]
100.0 1100

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

[11n(HT20)]
5.2 GHz Band / Channel Middle
BELOW 1GHz

Company pame r KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobijle Phone Opepato] : K.Sajto
Mode] No. : EB1147 Temp, Hum : 23.8['C] 32.1[%]
Serial No. : A5R06TVRO004090 Notel s CH:40 5200MHz
Test modse CWLAN_LIn(HT20)_Wa2_Tx_ch:Mid MNote L
[dB{ e V/m)]
E“:] T T T T T T T T T T T T T T - e - e
o 1 | 1 1 [ 1 | | | 1 1 ' FCC Partls -"Uhlli'-i'!‘- y
N : @ oW oa Ban Limit(QP)
[ 1 I 1 o 1 I I I 1 oo [ C1ZMHZ TR WSZ 1 InlHT20) Mid>
50 o : L~ Fesk level(HPK)
- ] | I ] I I I | | | ] I o Peak JevellV,FK)
- 1 1 1 1 1 1 1
L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
40 : —T— : l l —
r 1 1 1 1 1 1 1 1 1 1 1 1 1 1
+ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
= [ | A | | | A
B 30 : —— : : : ——
| r 1 1 1 1 1 1 1 1 1 1 1 1 1 1
i | T | | | o
L 1 1 1 1 1 1 1 1 1 1 1 1
T : — |
1 1 1 1 1 1 1 1 1 1 1
| A ' R
10 i . i A
L | Lo | | | A
+ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
0 1 1 1 L1 1 1 I I | 1 L1 1
30,000 50,000 100,000 500.000 1000, 000
Frequency [MHz]

Final Result

No. Frequency (P} c.f  Height Angle FRemark
[MHz] (dB(1/m)] [em] T

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11n(HT20)]
5.2 GHz Band / Channel Middle
ABOVE 1GHz
Company name t RYOCERA Corporation Standard : FCC Part.15 subpart E
EUT ¢ Mobile Phone Operatol : C.Ranno
Mode] No. : EB1147 Temp Hum.Atm  : 23.3['C] 26.7[%]
Serjal No. o A5H06TTB0004090 Notel : ch:40_5200MHz
Test mode CWLAN WH2_1In(HT20)_Tx Mid Notel L
[AB( e V/m)]
k= £ I : ; : i h o ul D <FCC E.GHz{Peak_Only)_3m>
110 | : : . Limit(PR)
E 1 1 1 1 1 1 1 1 "Uﬁ_{}H:_T};_\'\-_?_"'_lll'l,lHTg[:'-)_:\]lllz
100 | : ) S Peak level(H PK)
E 1 1 1 1 1 1 1 1 Peak level(V.PK)
a0 E : - : : . p__ne Emission levellH,PK)
o : : - .
70 E : : : 8 S S
.- : : I EEEY
5 60 ¢ T T T T T T M
— £ 1 1 1 |
40 F : : —
0 I ; ; I —
20 E l ] ; I —
10 F i ] ; i R TR
. i ! ; A L
1000, 000 2000.000 SO0, D00 10000, 000 18000000
Frequeney ::\[Hf‘.:
Final Result
No. Frequency (F) Reading o f Result Limit Margin Height Angle Remark
. PE : s PR : PI'-.I_ FK 4 1
[MHz] (dB(pV)] [dB(1/m)] [dB(pV/m)] [dB(uV/m}] [dB] [em] [°]
1 10400.000 H 4h. 1 i ol 5. 2 6. 2 12.0 100.0  114.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11n(HT20)]
5.2 GHz Band / Channel High
BELOW 1GHz
Company name . KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operato {.5aj
Madel No. : EBL1147 Temp.Hum
Serial No. : 358067 760004090 Mote]
Test mode s WLAN_11ndHT20)_ W52 _Tx_ch:Hieh Note?
(Bl e Vi/m)])
WL £ ¢ ¢ 511 : T 1 1 v 1 1 1| <FCC Partl5 subpartC >
= L &5 oS ! roF B o omud Limit(QP)
[ 1 1 1 1 [ 1 1 1 1 1 1 o [ 13 MHz_ Tx WH2_ 11n(HT20)_High»
wE—r oo : ] FesklevelHPR)
o 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Feak levellV,FK)
40 l —T— T : : — T
= ! l I : : P noa n g
-5- !":] [] [ ] 1 1 ] 1 1 1 ] 1 ] ] 1
i | r ] 1 1 1 1 I 1 1 1 I 1 I 1 1
at ; ————— :
10 ; i R I
ok Lo : : Lo
30,000 530,000 100.000 500.000 1000000
Frequency [MHz]

Final Result
No. Frequency (P) c. f Height

[MHz] [dB(1/m)] [em] L

Note:

Angle Remark

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11n(HT20)]
5.2 GHz Band / Channel High
ABOVE 1GHz
Company name : KYOCERA Corporation Stapdard : FOCC Part.15 subpart E
EUT : Mobile Phope Operator : C.Ranno
Moda] N, cEB1147 Temp, Hum, Atm @ 23.3[C] 26.7[%]
Serfal No. c A5B067Y60004090 MNotel cchedBs 52400H:z
Test mode CWLAN W52 11n(HT20)_Tx_Hizh NoteZ -
[dB( & V/m))]
120 ¢ T T T T T T T T TR, F L
F ] | I I 1 | | ] CFCL E_{rH:-P.‘.‘CLh_':)'IIlF |_-3|JJ\'
10 | : | g B8 A Limit(PK)
E 1 1 1 1 1 1 | 1 5 Uli_{}H:_T:’._\‘u_-‘_:-B_l ]. ILfHT:U}‘Hi!:IP
100 : : (- B level(H,PK)
E I | ] ] ] | | ] . level(V,FK)
an F : : . i . — Emission level(H,PK)
0 | : : (N ) I .
10 : : 1
‘;', 18] f g : 7 : ; : — M
=3 F 1 1 1 1 1
50 : | iAW |
10 : : —
a0 ; : e B e
20 F ; | ——
10 F i i I I o
o E ! ! ! R R R
1000.0040 2000.000 S000.000 10000, 000 18000.000
Frequency [MHz]
Final Result
No.  Frequency (P} Reading a: Result Limpit Margin Height Angle Remark
{ { ] PK
[MHz] (dB{uV)] [dB(1/m)] [dB(pV/m)] [dB(uV/m)] [dB] [em] ]
1 10480.000 H 46. 0 1312 2 6. 2 11.0 100.0 1040

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

[11n(HT20)]
5.3 GHz Band / Channel Low
BELOW 1GHz

Company name

: KYOCERA Corporatioh

Standard

Japan

: FCC Part.15 subpart E

EUT : Mobijle Phone Operator : ]“:.SGL:!C_I\
Mode] Now : EB1147 Temp.Hum : 23.8[C] 32.1[%)
Serial No. + 35R06TTR0004090 MNotel : CH:52 52600Hz
Test mode tWLAN 11n(HT20) W53 _Tx ch:Low Note H
[dB{ e V/m)]
E"U T T T T T T T T T T T T T T g - .
o 1 1 | 1 ' 1 | 1 | 1 | ' <FCC Partls -‘\Uhllili"_'-‘- #
i P E o4 naa I | Voo | T Limit(QP)
[ 1 1 | [ 1 | 1 | 1 o [ 14 MHz Tx W3 1 InlHT20)_Low>
O : ]~ Pesk level(HPK)
e 4 8 3 BAB : : g4 B4 b iaeabai bl
40 i — T : l — T
2 : | L | | L
-i \J-'U 1 1 ] 1 1 ] 1 ] 1 ] 1 ] 1 ]
_] o 1 1 1 1 1 1 1 1 1 1 1 1 1 1
20 b—— 1 : — :
10 . . R R
ol T R R R ! l R T R R
30.000 50.000 100,000 500.000 1000.000
Frequsgey :'.\[Hi:
Final Result
No. Frequency (P) c.f  Height Angle Remark
[MHz] (dB(1/m)] [em] b 1

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

[11n(HT20)]
5.3 GHz Band / Channel Low
ABOVE 1GHz

Company name
EUT

Mode] No.
Serial No.

Test mode
[dB( i V/m)}

: KYOCERA Copporation

. Mobile Phone

- EB1147

¢ A5R06TTE0004090

: WLANWS3_1In{HT20)_Tx Low

Standard
Operatof
Temp,Hum,Atm
Notel

NoteZ

Japan

: FCC Part.15 subpart E
: C.Ranpo

: 23.3[°C] 26.7[4]

: che52_52600MHz

120

{FCC E GHz(Peak Onlv)_3m>
LimittPK)

110

04, GHz, T, W53_1 In(HT 20} _Low>
Poak levellH,PK)

100
50

Peak levellV,FK)
Emission levellH,FK)

50

70

60

Leval

|

1000.000 2000.000

SO00. D00

Frequepcy

10000,

0o 18000.000

MHz]

Final Result

No. Frequency (P) Re;ﬁilu; e f
[MHz] [dB(uV)] [dB(1l/m)]
1 10620.000 H 46, 3 11.2

Note:

Result
PK

Ll

Limit
PK

[dB (iiﬂ V/m] [dB(u V/m) ]

6y, 2

Haﬁin Height Angle Remark
[dB]

Lcm] [*..]
10.7 100.0 1140

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

[11n(HT20)]
5.3 GHz Band / Channel Middle
BELOW 1GHz

Company pame @ KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT . Mobile Phone Operatol : K.Sajto
Made] No. : EB1147 Temp,Hum : 23.8[1C] 22.1[%]
Serial No. L A5H06TTB0004090 Notel : CH:56 5280MHz
Test mode CWLAN_L IndHT20) W53 _Tx_ch:Mid Nota2 L
(B Vim)]
['\U T T T T T T T T T T T T T T P = o - .
- 1 1 1 o 1 1 1 1 1 i 1k 4 FCC Pill"-lf{ -"F”_J]Ji'-;'.f‘- 4
[ : ERE TR O : : W B i el LmutQpb)
| 1 1 1 1 1 1 1 1 1 1 1 1 1 1 <15 MHz Tx W53 1 1|I..[HT£U.-‘..\]|.'-|-5
50 : — : : : — T —— Peak [evellH,PR)
o 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Peaak levellV,PK)
L | | \ Vo i i i ; ! i By
L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
| 1 1 1 1 1 1 1 1 1 1 I 1 1 I
40 : —— T : : : —
o 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 ] 1 1 1 1 1 I 1 1 I
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
K i | L | | | i BEORBOE
-E- ‘!'U [ [ 1 1 [] [ [ 1 1 ] ] ] 1 ]
_] r 1 1 1 1 1 1 1 1 1 1 I 1 1 I
- 1 1 1 1 ] 1 1 1 1 1 I 1 1 I
- 1 1 1 1 1 1 1 1 1 1 I 1 1
L 1 1 1 1 ] 1 1 1 1 1 I 1
0 ; — : : : T i
1 1 1 1 1 1 1 1 1 1 I
1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 I 1 1 I
1 1 1 1 1 1 1 1 1 1
10 ; i TR R
B 1 1 1 1 ] 1 1 1 1 1 I 1 1 I
- 1 1 1 1 1 1 1 1 1 1 I 1 1 |
- 1 1 1 1 ] 1 1 1 1 1 I 1 1 I
L 1 1 1 1 1 1 1 1 1 1 I 1 1 1
0 1 1 1 L1 1 1 1 I I L1
30000 50.000 100.000 500.000 1000000
Frequeney (MHz]

Final Result

No. Frequency (P} c.f  Height Angle Remark
[MHz] (dB(1/m)] [em] it

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

[11n(HT20)]
5.3 GHz Band / Channel Middle
ABOVE 1GHz

Company pame : KYOCERA Cotporation Standard : FCC Part.15 subpart E
EUT : Mabile Phone Operato] : C.Kanno
Model No. : EB1147 Temp.Hum.Atm  : 23.3['C] 26.7[%]
Serjal No. ¢ 35H06T 760004090 Motel : ch56_5280MHz
Test moda CWLAN WS3_1In(HT20)_Tx_Mid Note2 :
[dB( e V/mY)
120

110
100

: <FCC E_GHz(Peak_ Only)_3m>

: Limit(PK)

| 05 GHz Tx WS3_11n(HT20) _Mid>
! Peak level(H,PR)

| Poak levellV PK)

: Emission levellH,FK)

90
B0

70

&0

Leval

1000.000 2000.000 S000.000 10000, D00 15000, 000
Frequency :}-[HE-:

Final Result

No. Frequency (P) Reading e f Result Limit Margin Height Angle Remark
i PE I -« e PK i i
[MHz] [dB(uV)] [dB(1/m}] [dB(pV/m)] [dB{uV/m}] [dB] [em] [*.]

1 10560.000 H 46. 0 11.2 afi2 68. 2 11.0 100.0  107.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11n(HT20)]
5.3 GHz Band / Channel High
BELOW 1GHz
Compapny name : KYOCERA Corporatien Standard : FCC Part.15 subpart E
EUT : Mobile Phone Opepato] : K.Sajto
Mode] No. : EB1147 Temp,Hum [C]32.1[%]
Serial No.  35R06T 760004090 Notel 1 CH:64 5320MHz
Test mode : WLAN_ 11n{HT20) W53 _Tx_ch:Hizh Note ;
(dB( e V/m)]
E"U T T T T T T T T T T T T T T % - - * -
o 1 1 1 [ | 1 1 1 1 1 o <FCC Fartlh 5\'-1”]“::'!-'(- A
2 EEEEL ! s x| e Limit(P)
: 1 1 1 1 1 1 1 1 1 1 1 1 1 [ L4 li:l__\r[H:_T_‘i_“ -'.‘.3_1 1|'_.|:HT![:|_J_HL}_'|".-’
s op : L n ] ——— Pk el HER)
: ! : P ! i 1 I [ Peak level(V,FK)
40 l —T— T : : : ———T—
§ aof I RN ; : : T
=] r 1 1 1 1 1 1 1 1 1 1 1 1 1 1
20 f—————+— : R —TT ;
10 i : i TR TR
P Lo ! ! S R S N
30,000 50,000 100.000 500000 1000.000
Frequeney [MHz]
Final Result
No. Frequency (F) c.t  Height Angle Remark
[MHz] (dB(1/m)] [cm] L]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

[11n(HT20)]
5.3 GHz Band / Channel High
ABOVE 1GHz

Company name : KYOCERA Copporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operatof : C.Ranpo
Made] No. : EB1147 Temp,Hum,Atm  : 23.3[C] 26.7[4]
Serjal No. : A5R06TYR0004090 Notel : chB4_5320MHz
Test mode s WLAN W53_11n(HT20) Tx_High Notel :
[dB( = V/m}]
1_:'0 C T T T T T T T T e A P
F 1 1 1 1 1 1 1 1 FCC E.GHz 3m>
o ! : ; : } : n LimittPR)
.- ! j 1 b oWB Limit(AV)
100 E : - : : : - L el 06 GHz Tx WoH3_11lntHT200_ High*
E 1 1 1 1 1 1 1 1 —  Peak levellH.PK)
" ! ! N S Peak level(V. PK)
F ! ! : ! : v Emission levellH FK)
80 E T T T T — T Emission levellH,AV)
e : !
e : : : : : R
x F | | | | | | |
7] F T T T T T
=] o 1 1 1 1
. : : :
o 1 1 1 1 1 1
: : ; : ——
E : : : : R
£ : : : : oa
E 1 1 1 1 1 1 1
+ 1 1 1 1 1 1 1
F 1 1 | 1 1 1 1
- 1 1 1 1 1 1 1
E | | | | n
o E 1 1 1 1 1 1 L1
1000.000 2000.000 S000.000 10000.000 18000000
Frequepcy :.'\[Hi:
Finsl Result
Mo. Freguency (P) Reading Reading 5 3 Resulr Rasult Limit Margin  Margin Heishr Anele Remark
% £ e | P T e - v+ L PR AV T it
M= Bt e V)] [dB{uV)] [dB{l/w] [dBieViw)] [dBCxVim] [dB{anV/m] [ il [dB] [cm] ]
10640°000  H 45.9 a5 1 153 5.2 46 4 4.0 {6 B 1.6 foovo o7le

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

[11n(HT20)]
5.6 GHz Band / Channel Low
BELOW 1GHz

Company name
EUT
Mode] No.

- KYOCERA Copporation
. Mobile Phone
- EB1147

Standard
Operatof

Temp,Hum

Japan

: FCC Part.15 subpart E

1
23

Saito

A[C] 32.10%]

Serjal No. o A5H06TTRO004090 Notel : CH:100 5500MHz
Test mode CWLAN_LIndHT 200 W56 _Tx_ch:Low Note2 C
[AB( e V/m}]
E‘I:J T T T T T T T T T T T T T T S - .
- | I ] ] ] I | I I 1 1 I I | FCC Partls .‘\U.h].li'.:'l"(. &
S | b Limit(QP)
[ 1 1 1 o 1 1 1 1 1 o a1 A1T MHz Tx W6 11n(HT20) Law:
50 CHN I | L b Feak levelHPR)
r 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Pl"i'_..:'i, .F\Elr\-|PHJ
i | A ) | S
[ I 1 1 1 1 1 ] 1 1 1 1 1 1 I
40 | : — T : : —
i l I T l : O
= r | A | | T
g 30 I ——== : : — T
_] r I 1 1 1 1 1 1 1 1 1 1 1 1 I
i | T l | A T
20 b——— 11 : —————g :
1 1 1 1 1 1 1 1 1 1 1
I 1 1 1 1 1 1 1 1 1 I
; G e i T A N A
10 . i i
[ I 1 1 1 1 1 1 1 1 1 1 1 1 I
r 1 1 1 1 1 1 1 1 1 1 1 1 1 1
+ I 1 1 1 1 1 1 1 1 1 1 1 1 I
i R T R ! : R
30.000 50.000 100000 500.000 1000000
Frequepcy :MH&:

Final Result
(P) c. f
[dB(1/m) ]

Mo, Frequency Height

(em] g

[MHz]

Note:

Angle Remark

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number:

JPD-TR-22209-0

[11n(HT20)]

5.6 GHz Band / Channel Low

ABOVE 1GHz

Company name

: KYOCERA Corporaticn

Standard

Japan

: FOC Part.15 subpart E

EUT : Mobile Phone Operato] : C.Kanno
Model No. : EB1147 Temp Hum.Atm  : 23.3[C] 26.7[%]
Sarial No. L A5HDETTEO004090 Notel e 100_5500MHz
Test mode t WLAN_WSB_11n(HT20)_Tx_Low Notel 1
:tlB'.r I \'-";n.}:
12':] C T T T T T T T T 5 T, _ i
F | 1 | | | | 1 1 LFCL E_{:H;:_ﬂ]]].‘ 5
o E ! ! ! ! L ! 1E_ 4l — LimitFK)
HE : ! — & L oo — — LimitAV)
100 ! ! ! g 7L fn <07 .GHz. TX.W56_110(HT20)_Low>
E 1 1 1 1 1 1 1 1 e ak t--'l.l:il,rHP‘[\‘.\lI
a0 F : i@ R o 4 jevel(V.PK)
u ! ! ! ! ! oo sjon levelltH,FK)
B0 E l : l — T Emission level(tH,AV)
g ! ! ; ! L] —*—— Emissjon level(V,PK)
Tl:l L 1 1 1 1 1 1 1 1
_:[' C I 1 1 1 1 1 1 1
5 60 F l : ' e - “#
- Er wgas  egas ! gy T BT i
50 f : I I : W—
- 1 1 1 1 1 1 1
4{' - | 1 | | | | 1 1
F | | : : R
30 | : S LBl
20 F : e
F | | 1 1 1 1 1 1
10 i I i T R TR
C 1 1 1 1 1 1 1 1
l:l L | 1 | | | | 1 1
1000, 000 2000.000 20040, 000 10000.004 18000004
Freguency [MHz]
Final Result
Mo. Frequency () Reading Reading % | Result Re=ult Limit Limit Margin Margin Height Angle Remark
CHPER S 2 SRR PR o AN [ | SE LAt Gl WV e PR AV Yol piist
i B V)] [dBYuVi] [dBil/wt] (B V] [BCaVim] [dB{eV/u) (uv/w] (8] (48] [em ]
1 & o0 H 49, 6 ———— 1.4 610 ——————— 6E. 2 7B e [EH {15 0
2 G40R.500 W 40.8 il.4 61.2 B8. 2 7.0 153.0
3 110000000 H 45.6 4.4 il.8 51. 4 46, 2 4.0 16.6 7.8 114.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

[11n(HT20)]
5.6 GHz Band / Channel Middle
BELOW 1GHz

Company name : KYOCERA Copporation

Standard

Japan

: FCC Part.15 subpart E

EUT : Mohbile Phone Operatop : K.Sajto
Made] No. : EB1147 Temp,Hum : 23.8['C] 32.1[3]
Serial No. 358067 760004090 Notel : CH:116 5580MHz
Test mode CWLAN_LIndHT20)_ W56 _Tx_ch:Mid Note2 C
[AB( e V/m}]
E‘U T T T T T T T T T T T T T T S - .
- | I ] ] ] I | I I 1 1 I I | FCC Partls .‘\U.h].li'.:'l"(. &
S B | AR Limit(QP)
[ 1 1 1 o 1 1 1 1 1 o a1 A1 MHz Tx W6 11n(HT20) Mid>
50 CH | Ll ———— Peak lovelHPR)
r 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Pl"i'_..:'i, .F\Elr\-|PHJ
i | I T l | | R R
[ I 1 1 1 1 1 ] 1 1 1 1 1 1 I
40 | l — T : : : — T
[ l I T l : : SO
= i l I T l : : S
g 30 l ——== l : — T
_] r I 1 1 1 1 1 1 1 1 1 1 1 1 I
[ l I T l : : S T
20 b——— 11 : — :
1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 I
' R e . S T
10 ; : : TR
[ I 1 1 1 1 1 1 1 1 1 1 1 1 I
r 1 1 1 1 1 1 1 1 1 1 1 1 1 1
+ I 1 1 1 1 1 1 1 1 1 1 1 1 I
i R T R ! : R
30.000 50.000 100000 500.000 1000000
Frequepcy :MH&:

Final Result
No. (P} c. f

[dB(1/m) ]

Frequency Height

[MHz] gt

(em]

Note:

Angle Remark

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

[11n(HT20)]
5.6 GHz Band / Channel Middle
ABOVE 1GHz
Company name t RYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operataf : C.Ranno
Model No. : EB1147 Temp, Hum.Atm  : 23.3['C] 26.7[4]
Serial No. : 358067 760004090 Notel : chi116_5580MHz
Test mode CWLAN_WSE_LIn(HT200_Tx Mid Notel .
[AB( 2 V/m)]
B
120 : : ! X ] ] ; T <FCC E.GHz 2m>
E ! ! ! ! ! [N B Limit{PK)
. ! : . — —  Limit(AV)
100 E ! ! : ! J : e <08 GHz Tx Wo6_1In(HT200 Mid>
E 1 1 1 1 1 1 1 1 —  Peak levellH,PE)
o | : (o f o Peak level(V, PK)
F | 1 1 1 1 | 1 1 Emission |.l"'l=']"H|Ph.-'
BO E : : : : : —— Emission levellH,AV)
70 F I : : : —T——
= E | I : : L
] n T T T T T T
— F | 1 1
- 1 1 1
] 1 [ [
C I 1 1 1 1 I 1 1
40 | I : : : T
30 F I I : — T
I 1 1 | 1 1 1 1 1
20 o | 1 1 1 1 | 1 1
F | | | | R a R
10 E : i i e T —
C I 1 1 1 1 1 1 1
p E L 1 1 1 1 L L1
1000.000 2000.000 000,000 10000, 000 18000.000
Frequency (MHz]
Final Result
Mo, Frequency (P) Reading Reading i f Resultr Result Limir Limir Margin Margin Height Anegle Remark
- PR A A EPORAS » T Y o R e NIRRT | b AV %
TMH: [dB(uV)] [dBeW)] [dB(L/w] [dB{eVia)] [dBiuV/w] [B{pV/w] [Bievw] [&E [48]  [em] [ ]
11{60: 000 H 461 3 18 ] 47.3 740 540 {6 b 6.7 fono 14370

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

[11n(HT20)]
5.6 GHz Band / Channel High
BELOW 1GHz
Company name  : KYOCERA Corporation Stapdard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K.5ajto 2
Model No. : EB1147 Temp,Hum : 23.8(C] 32.1[%]
Serial No. : 338067 TR0004090 Notel 1 CH:140 5700MHz
Test mode : WLAN_11n(HT20)_W56_Tx_ch:High Note2 ]
[dB(p V/ml]
e ¢ 4 o 8 & ! T 1 1 1 1 1 1| CFCC Partl5 subpareC >
- | | | | o 1 1 | i | | [ LimittQF)
N R T R | i b0 0[] <19 MHz Tx W56_11n(HT20) High>
50 AR : = Peals lovel(H,PK)
E ! oo | ' ! ' Lo Paak level(V,PK)
: I | | | i ] ] i | i | i i i
40 F —— T T T —— T
r I | i | i i i i i i | i i i
AN N U0 T
o | r 1 1 1 1 1 1 1 1 1 1 1 1 1 1
r ! ! ! ! ] 1 ! ! | ] ! ! ] 1
- i i i i i i i i i i i i i
20 ] l l —
i i i i i i i i
1 : ] : : 1

A

I 1 I ] 1

10 : i : T T

B I I I I 1 1 1 1 I 1 I 1 1

r I I I I 1 1 1 1 I ] I 1 1

oL : R M : ) : PR R
30,000 50.000 100.000 200,000 1000.000
Fraquency [MHz]

Final Result

No. Frequency (P) o Height  Angle

[MHz] [dB(1/m)] [cm] [* ]

Note:

Remark

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11n(HT20)]
5.6 GHz Band / Channel High
ABOVE 1GHz
Company name : KYOCERA Cotporaticn Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operataf : C.Ranno
Made] No. : EB1147 Temp,Hum,Atm  : 23.3['C] 26.7[%]
Serjal No. : J5R06TTe0004090 Notel : ch: 140 5700MHz
Test mods : WLAN_WS6_11n(HT 200 Tx High Notel :
[dB( i V/m)}
1_:'0 L T T T T T T T T F R A A
= 1 1 1 1 1 1 1 1 <FCC E.GHz 2m>
E ! ! ; I R U = Limit(PK)
- ! : —a w b oat Limit(AV)
100 E : - . : : ; A <09 GHz Tx Woe_1In(HT200_High*
F 1 1 1 1 1 1 1 1 —  Peak |evel(H.PER)
b0 E l : : — T — Peak level(V,PK)
E 1 1 1 1 1 1 1 1 Emission levellH,FK)
80 F : : : : : — Emission levellH,AV)
C ] 1 1 1 1 ] 1 1
E | 1 1 1 1 | 1 1
k= ] 1 [ [ 1 ] [ 1
_’J.| ; I 1 1 1 1 I 1 1
g E l i : Rl
=) r | 1
1 1
] 1 1 1
| | | L
] 1 1 1 1 ] 1
1 1 1 1 1 | 1
| 1 1 1 1 | 1
| | | Lo
| 1 1 1 1 | 1
1 1 1 1 1 | 1
I 1 1 1 1 1 1
i i i 3
1 1 1 1 1 I 1
0 L 1 1 1 1 L L1
1000.000 2000.000 000,000 10000, 000 18000.000
Fregquency [MHz]
Final Result
No. Frequepcy (P) Reading Reading c. f Result Result Limit Li%i" HI%FLI. E I:I:{.j'.l. Height  Angle Remark
Dz B(uT)] TG e V)] [B/W] [BCuV/a)] [@(uvw] [BluVa)] [Blev/m] [& (48] [l [
11400, Do H i 4T 122 5T.8B 46,9 T4 0 G4.0 6.2 .1 1000 144.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11n(HT20)]
5.6 GHz Band / Channel High
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FOC Part.15 subpart E
EUT : Mobile Phone Operato] + K. Sajto
Made] No. : EB1147 Temp,Hum : 23.8[C] 32.1[%)
Serial No. : A5H06T V60004090 MNotel P CH:144 57200Hz
Test mode : WLAN_11niHT20)_ W56 _Tx_ch:High Notel -
[dB{ e V/m)]
E:ll:] T T T T T T T T T T T T T T " - -
B 1 1 1 1 1 1 1 1 1 1 1 1 1 1 /FL.{. Pu]'tl:l _\LI},I]].'-.;'I:(_ A
E £ o on BN : Coo o omohos Bl S Q)
[ | 1 1 [ T 1 1 1 | 1 o a1 <20 MHz Tx W36 11ntHT20)_High
50 £ B o fus : r ol ——— Feak evel(H,PK)
L | 1 | | o 1 | 1 | 1 1 [ Peak levellV ,PK)
40 I —r——— I I I —
§ w | I T I I I ——r
_1 B 1 1 1 1 1 1 1 1 1 1 1 1 1 1
20 —————— : ——— ;
10 j : I i
oL R T R R R ! ! R S T T
30,000 50,000 100,000 200,000 100,000
Frequency [MHz]
Final Result
No. Frequency (P) c. f Height Angle Remark
[MHz] [dB(1/m)] [em] =]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number:

JPD-TR-22209-0

[11n(HT20)]

5.6 GHz Band / Channel High

ABOVE 1GHz

Company pame
EUT

Mode] No.
Serjal No.

: KYOCERA Copporation
¢ Mohile Phone

:EBL1147

1 35B06TTE0004090

Standard
Operatol

Temp, Hum,Atm
Notel

Japan

: FCC Part.15 subpart E
¢ C.Rannpo

: 23.3[°C] 26.7[%]
:ch:144 5720MHz

Test mode : WLAN_W56_1In(HT20)_Tx_High Notel
[dB e Vimd]
=¥
a: : ! R T A A <FCC E.GHz.3m>
o 1 1 1 1 1 | 1 | LitnitlPRJ
L : : R TR R F — _ Limit(AV)
100 2 ' d : : LIS <10 GHz Tx W56_11n(HT20)_High>
E 1 1 1 1 1 1 1 | ——— Pask H\'PUHP[\:'
a F : r v ; . v L. Peak levellV,FK)
F 1 1 1 | | | 1 1 Emission leval(H,FK)
s0 E L : : ; i S Emission levellH,AV)
e : —— i
= : | | | | a4 oo
5 B0 F i : ' T M
P | - 1 P . | I il
50 b . . I l W
y: | | | l o ui a o
F | | | | a4 o
a0 F : I ] -
C 1 1 1 1 I I 1 I
20 | : : : I S T —
i | ; ; : l B ai 1 o
F | | | | AR
o E 1 1 1 I I I L
100, D0 2000.000 000,000 10000, GO0 1 5000, D00
Froquency (MHz]
Final Result
No. Fregquepncy (P) Reading Reading e f Result Result Limit Limit Margin Margin Height Angle Bemark
& B R R i eI | T | ST - ) FB_ AV T S
i WBLu V)] [dB{p V)] [dB{l/m}] [dB{uV/m)] [dB(pxV/m] [dB{nV/m] [dB(; [dB] Lem] i d
114407000 H 4i. 6 R+ 22 .8 469 740 i | 1o 1530

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11n(HT40)]
5.2 GHz Band / Channel Low
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K> Saito.
Model No. - EB1147 Temp,Hum : 23.8[°C] 32.1[%]
Serial No. : 358067760004090 Notel : CH:38 5190MHz
Test mode : 5GHz_W52_11n(HT40)_Tx_ch:Low NoteZ :
[dB( 2 V/m)]
A EER : T 1 1 1 1 1| <FCCPartl5 subpartC >
S A | Ck B & i oon Limit(QP)
L 1 1 1 1 T 1 1 1 1 1 v [ €09 MHz_Tx W52_11n(HT40)_Low>
50 I — I I : ———— Peak level(H,PK)
L | | | | T 1 ! ! ! ! Lo Peak level(V,PK)
40 I — I I i T
IR R
I‘E 30 T T T T T T T T T T T T T T
-—l [ 1 1 1 1 1 1 1 1 1 I I 1 1 1
20—t : g |
1 [ .
oL L1 | | T S R
30.000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result

No. Frequency (P) e. f Height Angle Remark
[MHz] [dB(1/m)] [cm] ™ ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

[11n(HT40)]
5.2 GHz Band / Channel Low
ABOVE 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino

Model No. : EB1147 Temp,Hum,Atm  : 23.9[°C] 26.6[%]

Serial No. : 35BO6TT60004090 Notel : ¢h:38_5190MHz

Test mode : WLAN_W52_11n(HT40)_Tx_Low Note2 :

[dB( 1 V/m)]
120

¢{FCC E_GHz(Peak_Only)_3m>
Limit(PK)

<01_GHz_Tx W52_11n(HT40) Low>
Peak level(H,PK)

Peak level(V,PK)
Emission level(H,PK)

110
100
90
80

70
60
50
40
30
20
10

0 |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]

Level

3

Final Result

No. Frequency (P) Reading cif Result Limit Margin Height Angle Remark
PK PK PK PK
[MHz] [(dB{ V)] [dB(1/m)] [dB(uV/m)] [dB(uV/m] [dB] [em] Bl
1 10380.000 H 46.0 11.1 a7t 68. 2 11.1 100.0  119.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11n(HT40)]
5.2 GHz Band / Channel High
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K.Sajto
Model No. : EB1147 Temp,Hum : 23.8[°C] 32.1[%]
Sepjal No. : 35B067T60004090 Notel : CH:46 5230MHz
Test mode : 5GHz W52_11n(HT40)_Tx_ch:High Note2 3
[dB( & V/m)]
60 S : : T T T T T | (BCC Partl subpartC >
r ; Ponoo ot | I i oW b : Limit(QP) ,
i 1 1 1 1 [ 1 1 | 1 1 1 te 21 T ﬂlo_,\"IHZ_T?i_‘\r‘OE_].][](HT‘}O)_HIH}I)
50 Py : BT . Pea level(H.PK)
40 I —— I I I — T
7 b 0 7 h e i IR
5 30 T T T T T T T T T T T T T T
-—] [ 1 1 1 1 1 1 1 I 1 1 1 1 1 1
20 | I — I I I I .
10 il BEE T W H 1
g R R I I L0
30,000 50.000 100.000 500.000 1000.000

Frequency (MHz]

Final Result

No. Frequency (P) c. f Height Angle Remark
[MHz] [B(1/m)] [cm] [

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11n(HT40)]
5.2 GHz Band / Channel High
ABOVE 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : EB1147 Temp,Hum,Atm  : 23.9[C] 26.6[%)
Serfal No. : 358067760004090 Notel : ch:46_5230MHz
Test mode : WLAN_W52_11n(HT40)_Tx_High NoteZ :
[dB( e V/m)]
L : i l R <FCC E_GHz(Peak_Only)_3m>
110 F : : : — . Limit(PK) _
F 1 1 1 1 1 1 1 1 <02_GHz_Tx_W52_11n(HT40)_High>
100 E ; : : : . S Peak level(H,PK)
E | 1 | | 1 1 ] 1 Peak IEV'QI(X'Z,PK)
90 E : : : : : — Emission level(H,PK)
80 l l l l o
70 : : : e
z [ | | ' R
5 00¢ : I R o gy
50 : : i | M
10 : : -
30 F ; ; ——
20 | ! ! ! —
10 l i l l —
o F | | | T R T
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c. f Result Limit Margin Height Angle Remark
PK PK PK PK_ i ]
[MHz] [(dB{xV)] [dB(1/m)] [dBCpV/m)] [dB(uV/m)] [dB] Cem] L
1 10460.000 H 46. 3 11.2 87.5 68. 2 10.7 100.0  116.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11n(HT40)]
5.3 GHz Band / Channel Low
BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K.Saito _
Model No. : EB1147 Temp,Hum : 23.8[1C] 32.1[%]
Serial No. : 358067760004090 Notel : CH:54 5270MHz
Test mode : 5GHz_W53_11n(HT40)_Tx_ch:Low Note2 :
[dB( 2 V/m)]
W ¢ 1 1 & &7 ! T 1T 1 1 1 T 1| <FCC Partl5 subpartC >
i i i % @ A | j i Fow b o Limit(QF)
: 1 1 1 1 [ 1 1 1 1 1 1 1 [ <1 1_\IH Z_TX_V\"DS_]. 1 [l{HT*lO)__LU\\')
50 I — I : : — Peak level(H,PK)
i : ; P ! ! ! ! Lo Peak level(V,PK)
40 l — l l ] ——
SRR N IEEEE
..5 30 1 1 1 1 1 1 ] ] ] ] ] ] 1 ]
»—l ' 1 I I 1 1 1 1 1 1 1 1 1 1 1
20 b—t—F——— ; : — :
10 [ Ll B
il I S N | | L
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) exf Height Angle Remark
[MHz] [dB(1/m)] [cm] "]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11n(HT40)]
5.3 GHz Band / Channel Low
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino_
Model No. : EB1147 Temp,Hum,Atm  : 23.9['C] 26.6[%]
Serial No. : 358067760004090 Notel : ch:54 5270MHz
Test mode : WLAN_W53_11n(HT40)_Tx_Low Note2 :
(dB( 1t V/m)]
al: —d 3 3 CFCC E.GHz(Peak_Only)_3m>
110 F : — : Limit(PK)
F 1 1 1 1 1 <03_GHz_Tx WhH3_1 lIl(HT:}U)_L«U“'}
100 £ ' N Peak level(H,PK)
E 1 1 1 1 1 Peak l&‘\-’&"l(\r.PK}
90 F : — Emission level(H,PK)
80 F ]
70 F R

Level
2 2

: M .
30 s
20 —
10 .
N | NN
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency (MHz]
Final Result
No. Frequency (P) Reading auf Result Limit Margin Height Angle Remark
PK PK PK {
(MHz] [dB(uV)] [dB(l/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] 3
1 10540.000 H 46.1 112 57.3 68.2 10. 9 100.0 119.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

20

Japan
[11n(HT40)]
5.3 GHz Band / Channel High
BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K. Sajto
Model No. : EB1147 Temp,Hum : 23.5[°C] 33.6[%]
Serial No. : 358067760004090 Notel : CH:62 5310MHz
Test mode : 5GHz_W53_11n(HT40)_Tx_ch:High Note2 :
[dB{ & V/m)]
WL ¢ U % : 1 1 1 1 1 1| <FCCPartl5 subpartC >
i A I | A Limit(QP) .
L 1 1 1 1 [ 1 1 1 1 1 1 v 1 <12.MHz_Tx W53_11 [](HT-'IOJ_HE{%}D
50 £ ¥ L Bu : t ¢ 4 2 gad Ptk level(H,PK)
: : : : : : : : 1 : : : : : : Peak 19\-":‘1(\",?}\')
40 I s I I —— T
= B EooBoonon i : I T
£ 30 T I I ——
»—] 1 1 1 1 1 1 1 1 1 1 1 1 1 1

10

0 1

30.000 50.000 100.000 500.000 1000.000
Frequency (MHz]

Final Result

No. Frequency (P) c. F Height Angle Remark
[MHz] [dB(1/m)] [cm] B 1

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11n(HT40)]
5.3 GHz Band / Channel High
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : EB1147 Temp,Hum,Atm  : 23.9[°C] 26.6[%]
Serial No. : 358067760004090 Notel : ch:62_5310MHz
Test mode : WLAN_W53_11n(HT40)_Tx_High NoteZ :
[dB( e V/m)]
L — 4 & 0 & <FCC E.GHz_3m>
110 E ! ! U (s S Limit(PK)
F 1 1 1 1 1 1 i Limit(AV) -
100 E : ! : . <04_GHz Tx W53_11n(HT40) High>
E 1 1 1 1 1 1 Pi:‘i‘lk l&'\'&"l(H.PK)
90 E ! : : = ——  Peak level(V,PK)
E | | R Emission level(H,PK)
80 E : : : — Emission level(H,AV)
70 F I I T

Fw‘g

Level
on {=r]
[=-] [=-]

\

| 1
[ ]
r 1 1 1 | |
40 E l ——
F 1 1 1 1 1 1
30 F l ——
F 1 1 1 1 1 1
20 F e
F 1 1 1 1 1 1
10 E l B e e
F 1 1 | 1 1 1
0 C | | | | | | |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P} Reading Reading c. f Rasult Result Limit Limit Margin  Margin Height  Angle Remark
; PR Ay - PE AY PR A . A
[MHz) [dB(uV)] [dB{uV)] [dB(1/m)] [dB{nV/w)] [dB{pV/w] [dB{uV/w] [dB{uV/w] LdB] LdB) Lem) =
1 10620:.000 H 46,2 4.2 11.3 57.5 45.5 74.0 4.0 16.5 8.5 137.0 1190

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11n(HT40)]
5.6 GHz Band / Channel Low
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobhile Phone Operator : K.Saito
Model No. : EB1147 Temp,Hum : 23.5[C] 33.6[%]
Serial No. : 358067760004090 Notel : CH:102 5510MHz
Test mode : 5GHz_W56_11n(HT40)_Tx_ch:Low Note2 :
[dB( 1 V/m)]
RI— 7w 7 73891 : T 1 T T 1 T 1| <FCC Partl5 subpartC >
r ; N I i | L5 & pa Limit(QP)
B 1 1 1 1 [ 1 1 1 1 1 v o [] <13.MHz Tx W56_11n(HT40) Low>
50 : : U S - : i - - = Peak level(H,PK)
r : : LG : ! ! ' ro Peak level(V,PK)
40 ; e ] I i —
; b i RN EEE
I.E 30 1 1 1 ] ] ] ] ] ] 1 ] ] ] ]
-—l _ 1 1 1 I I 1 I 1 1 1 1 1 1 I
20 [ : T
10 [ o W W WS W1
gl R N | | A N S
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) e Height Angle Remark
[MHz] [dB(1/m)] [cm] [° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TUV SUD Japan Ltd. Page 82 01123




Document Number: JPD-TR-22209-0

[11n(HT40)]

5.6 GHz Band / Channel Low
ABOVE 1GHz

Company name
EUT

Model No.
Serial No.
Test mode

[dB( e V/m)]
120

: KYOCERA Corporation

: Mobile Phone

:EB1147

: 35B06T7760004090

: WLAN_W56_11n(HT40)_Tx_Low

Standard
Operator
Temp,Hum, Atm
Notel

Note2

Japan

: FCC Part.15 subpart E
: T.Seino

: 23.9[°C] 26.6[%]

: ch:102_5510MHz

110

<FCC E_GHz_3m>
Limit(PK)

100

Limit(AV)

90

<05_GHz_Tx_W56_11n{HT40)_Low>
———  Peak level(H,PK)
Peak level(V,PK)

80

Emission level(H,PK)
Emission level(H,AV)

——  Emission level(V,FK)

70

60

Level

30
40

30

20

10

0
1000.000

2000.000 5000.000

Frequency

10000.000

18000.000
(MHz]

Final Result

No. Frequency (P)

1 5464220 H
2 5467.200 ¥

2 a
3 11020.000 H

Note:

Reading  Reading acf Result Result
PK A R AV

[B(p V)] [dB{pV)] [dB(L/m)] [dB(nV/m] [dBCeV/m)] [dB(uV/w] [dBCnV/im]
5 54.0

11.4
11.4

63, 4
4. 0
58.1

52.0
o2, 6

46,3 33.9

Limit
- W
68, 2
64, 2
4.0

Limit

54.0
54.0

Margin  Margin Helght Angle Remark
p [em) B
420 1240
42,0 1240
100.0 1220

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

[11n(HT40)]
5.6 GHz Band / Channel Middle
BELOW 1GHz

Japan

Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K.Saito _
Model No. : EB1147 Temp,Hum : 23.5[°C] 33.6[%]
Serial No. : 35B06T 760004090 Notel : CH:110 5550MHz
Test mode : 5GHz_ W56_11n(HT40)_Tx_ch:Mid Note2 :
[dB( e V/m)]
e S ! T T T T 1 7] <FCCPartl5 subpartC >
r : PoE od A& g I ; i E OB & oEd Limit(QP) .
i 1 | 1 1 [ 1 1 | 1 | 1 o [ “14.MHz_Tx W56_11 niH T‘IG)_\Ild}
50 I — I : : — Peak level(H,PK)
: : : : : : : : 1 : : : : : : P{:‘ﬁk 1&3\’&‘1(\",?}(}
40 I — I I I —
NI EEE R
5 30 ] ] ] 1 ] ] 1 ] ] ] ] [ ] 1
-—l [ 1 1 1 1 1 I 1 1 1 1 1 1 I 1
20 b—t—— ; : — ;
10 : ; i i i — T
ik T R T I I A A
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) e. f Height

[MHz] [dB(1/m)] [em] il

Note:

Angle Remark

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

[11n(HT40)]
5.6 GHz Band / Channel Middle
ABOVE 1GHz

Japan

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino_
Model No. : EB1147 Temp,Hum,Atm  : 23.9['C] 26.6[%]
Serial No. : 35B067760004090 Notel : ¢h:110_5550MHz
Test mode : WLAN_W36_11n(HT40)_Tx_Mid Note2 3
[dB(x V/m)]
e : ! — 4 & 1§ <FCC E.GHz.3m>
110 E I I I I —— Limit(PK)
F 1 | 1 1 1 1 1 1 i Limit(AV) ‘
100 E ! : ! : I <06_GHz_Tx_W56_11n(HT40) Mid>
E | | | | | | | 1 Peak IE\EI(HP!\)
90 E : : : : ——— Peak level(V,PK)
E 1 1 1 1 1 1 1 1 EI[I]SSEUH .EE“":‘I(H; FK)
80 F : : i : — 1 Emission level(H,AV)
70 F I ; I I T
T F j ; ; i L
5 60 £ T T T T T T M
-1 - - ! i et | | 1 _
50 & . l | ; W
10 : : .
30 | : ; i
20 | : : —
10 l I ] I —
4. ! ! I R R
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P} Reading Readine o7 Result Result Limit Limit Margin Margin Height Angle Remark
B R LAY oo FR A PR AV PR AY : .
[MHz] [dB{p V)] [dB(pV)] [dB{1/w)] [dB{nV/w] [dB(uV/w] [dB{nV/w] [dB(xV/w] [dB] [B] [eml [°]
1 11100.000 H 45.3 35.1 1.9 57.2 47.0 74.0 54.0 16. 8 7.0 10000 15000

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11n(HT40)]
5.6 GHz Band / Channel High
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K.Sajto
Model No. : EB1147 Temp,Hum : 23.5[°C] 33.6[%]
Sepjal No. ; 358067760004090 Notel : CH:134 5670MHz
Test mode : 5GHz W56_11n(HT40)_Tx_ch:High Note2 3
[dB( & V/m)]
60 S : : T T T T T | (BCC Partl subpartC >
r ; Ponoo ot | l i oW b : Limit(QP) )
i 1 1 1 1 [ 1 1 | 1 1 1 te 21 T §15_,\"IHZ_TX_‘J\'OG_].][](HT‘}O)_HIH}I)
50 . : M T . Peck level(H,PK)
C : : LoDono ! ! ! ! o L Peak level(V,PK)
40 : —— l l l — T
g L 0 00 i IR
5 30 T T T T T T T T T T T T T T
i—] [ 1 1 1 1 1 1 1 I 1 1 1 1 1 1
20 | : — l l l — :
10 [T ot M W L
g R R i i L0
30,000 50.000 100.000 500.000 1000.000

Frequency (MHz]

Final Result

No. Frequency (P) c. f Height Angle Remark
[MHz] [B(1/m)] [cm] [

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11n(HT40)]
5.6 GHz Band / Channel High
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : EB1147 Temp,Hum,Atm  : 23.9[C] 26.6[%)
Serial No. : 358067760004090 Notel : ch:134_5670MHz
Test mode : WLAN_W56_11n(HT40)_Tx_High Note2 :
[dB( uV/ m)]
0 ! ; & o & ¥ 5 FCCEGHz
F ) ! ! ! L i Limit(PK
B : : T — — Limit(AV)
100 £ : ! : ! ORI <07_GHz_Tx W56_11n(HT40)_High>
E | 1 1 1 1 1 1 1 Peak IE‘VE‘I(H,PK)
90 F : T : : : — Peak level(V,PK)
E 1 1 1 1 1 1 1 1 Emission I‘:“"‘?I(H:PK)
80 F i ; : : : T Emission level(H,AV)
E ] 1 ] 1 ] 1 1 ]
70 E ; : i i ———
— C 1 1 1 1 1 1 1 1
L ; ; — ™
— - | 1 ]
50 : . i W
£ I 1 I 1 1 1 I
40 F l - I I L
F 1 1 1 1 1 1 1 1
30 C | 1 | | | | | |
g i : j i LG b
20 C 1 1 ] 1 | 1 1 1
g j : i i A
10 C ] 1 1 ] ] 1 | ]
g i : ] i A A
0 C | 1 | | | | | |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P} Reading Reading o f Result Result Limit Limit Margin  Margin Height  Anele Remark
P AV PK AV PK AV PK AV
[MHz] [dB{p V)] [dB(uV)] [dB(1/w] [dB(uV/w] [dB(pV/m}] [dB(pV/w}] [dB{uxV/w] [dB] [dB] [cm] ]
1 11340.000 H 46. 1 34.3 12.2 58,3 16.5 74.0 4.0 15.7 7.5 10000 1520
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

[11n(HT40)]
5.6 GHz Band / Channel High
BELOW 1GHz

Japan

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operatar : K.Saito
Model No. : EB1147 Temp,Hum : 23.5[°C] 33.6[%]
Serial No. : 358067760004090 Notel . CH:142 5710MHz
Test mode : 5GHz W56_11n(HT40)_Tx_ch:High Note2 :
[dB( 1 V/m)]
We—T— 7 72 % | ! T 1 7 1 1| <FCC Partl5 subpartC >
£ ; I B B : : l TN B Limit(QP) .
L | 1 1 1 [ 1 1 1 1 1 [ T {16_MHz_Tx W56_11 [](HT*}G‘)_HIF—{h}
R S S : S T Peals evel(H,PK)
F : : : : : : : 1 : : : : : : Pel‘ll:i IE\’EI(\r,PK}
40 i N R : l l —
- i l AI A T : ; l T T
L i — i l l —
l—l [ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
20 b—F——+—+—1 ; : — :
10 [ -
g T S S R ! ! R T T T
30,000 50.000 100.000 500.000 1000.000
Frequency (MHz]

Final Result
No. Frequency (P) c. f Height
[MHz] [dB(1/m)] [em] 1

Note:

Angle Remark

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11n(HT40)]
5.6 GHz Band / Channel High
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. 1 EB1147 Temp,Hum,Atm  : 23.9[7C] 26.6[%)
Serial No. : 358067760004090 Notel : ch:142_5710MHz
Test mode : WLAN_W56_11n(HT40)_Tx_High NoteZ :
[dB( uV/ m)]
120 : ! T ! ! N I <FCC E_GH2_3111(> )
E 1 1 I 1 1 1 1 1 LiUlit P]{
s ! ) — ¥ ¢ & ¢ | — — Limit(aV)
100 L : : : ! ORI <08_GHz_Tx_W56_11n(HT40) High>
E 1 1 1 1 1 1 1 1 Peah IE‘NE‘I(H,PI\’.)
90 F : : : : ——— Peak level(V,PK)
E : : : ! ! g Emission level(H,PK)
80 F T T T T T T T T Emission level(H,AV)
70 E ; : i l ———
= F ; : I I = & 4 4
% 60 F T T T T T M
__] e ] ] 1 ] ——
50 b— . it
C I 1 I 1 I 1 1 I
40 F l : j l .
F 1 1 1 1 1 1 1 1
30 E i : : 7
F 1 1 1 1 1 1 1 1
20 E : ] j 7
F 1 1 1 1 1 1 1 1
10 C | 1 | | | | | |
g l : ] l A A
0 C | 1 | | | | | |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c. f Result Result Limit Limit Margin Margin Height Angle Remark
FK AV FR AV i AV PR AV
(=] [dB(p V)] [dB{uV)] [dB(1/@] [dB{(uV/w] [dB{(uV/@}] [dB(uV/w] [dB(uV/m] [dB] fd] [em] [°]
1 11420000 H 45.2 33,9 12.2 57.4 46.1 74.0 54.0 16.6 7.9 10000 1490

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11ac(VHT80)]
5.2 GHz Band BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K.Sajto
Model No. :EB1147 Temp,Hum : 23.5[°C] 33.6[%)]
Serial No. : 35B06TT760004090 Notel . CH:42 5210MHz
Test mode : 5GHz_W52_11ac(VHTS0)_Tx NoteZ :
[dB( u V/m)]
B & & : : T T T T T T | <FCC Partl5 subpartC >
I | S A A Limit(QP)
: 1 1 1 1 (I 1 1 1 1 1 1 ioa ioﬁ_\IHZ_Tl_V\’52_11dL(HT80)>
50 L& 844 : . . Peck level(H,PK)
F : : : : : : : 1 : : : : : : Peak 19\-’!’:‘1(\"_,PK}
40 I == = ; ] I R
g b i RN
..5 30 ] 1 ] ] ] ] ] ] 1 1 ] ] ] 1
.—] [ I 1 1 I I 1 I 1 1 1 1 1 I 1
20 b—t———— 1 : : s ;
10 ¢ . i ; I —
oL T S | | L1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. f Height Angle Remark
[MHz] [dB(1/m)] [cm] =1
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

[11ac(VHT80)]
5.2 GHz Band
ABOVE 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino

Model No. : EB1147 Temp,Hum,Atm  : 23.9[°C] 26.6[%]

Serial No. : 35B06TTE0004090 Notel : ch:42_5210MHz

Test mode : WLAN_W52_11ac(VHTR0)_Tx_Low Note2 :

[dB( 1 V/m)]
120

i <FCC E_GHz(Peak_Only)_3m>
: Limit(PK)

i <01_GHz_Tx_W52_11ac(HTB0)>
: Peak level(H,PK)

I Peak level(V,PK)

: Emission level(H,PK)

110
100
90
80
70
60
a0
40
30
20
10

0 |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]

Level

3

Final Result

No. Frequency (P) Reading e Result Limit Margin Height Angle Remark
PK PK PK PK
[(MHz] [B(uV)] [dB(1/m)] [dB(uV/m] [dB(nV/m)] [dB] Ccm] Bl
1 10420.000 H 45.5 11.1 56. 6 68. 2 11.6 100.0  114.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

[11ac(VHT80)]
5.3 GHz Band
BELOW 1GHz

Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K. Saito

Model No. : EB1147 Temp,Hum : 23.5[°C] 33.6[%]

Serial No. : 358067760004090 Notel : CH:58 5290MHz

Test mode : 5GHz_W53_11ac{VHTB0)_Tx Note2 :

[dB( 1 V/m)]
60

¢FCC Part15 subpartC >
Limit(QP)

M <07 MHz_Tx W53_11ac(HTR0)>
Peak level(H,PK)
Peak level(V,PK)

40

30

Level

20

10

0
30,000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [em] * ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11ac(VHT80)]
5.3 GHz Band
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino_
Model No. : EB1147 Temp,Hum,Atm  : 23.9['C] 26.6[%]
Serial No. : 358067760004090 Notel : ¢h:58_5290MHz
Test mode - WLAN_W53_11ac(VHTR0)_Tx_Low Note2 :
[dB( nV/ m)]
120 ¢ | I | R R <FCC E_GHz(Peak_Only)_3m>
110 L : ! : | b A Limit(PK)
F 1 1 | | 1 | 1 1 <02_GHz_Tx W53_1 lac(HT80)>
100 E : : ! ; RS R Peak level(H,PK)
E | 1 1 1 1 1 1 1 Peak 1&!\’&‘1(\",?}(}
a0 £ : : : : : — Emission level(H,PK)
80 I I : ] T
70 £ : : : T .
3 f | | IR
5 W | ' L IRy
o . : e T
40 I i : ] ——
30 : : ——
20 ; ; i
10 F : : e
o E I I | I R
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [(MHz]
Final Result
No. Frequency (P) Reading c:t Result Limit Margin Height Angle Remark
PK PK PK PK_ )
[MHz] (dB(uV)] [dB(1/m)] [dB{uV/m)] [dB{uV/m)] [dB] [em] [&.1
1 10580.000 H 46. 5 11. 2 67. 7 68.2 10.5 100.0 114.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

20

Japan
[11ac(VHT80)]
5.6 GHz Band / Channel Low
BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K.Saito
Model No. : EB1147 Temp,Hum : 23.5[°C] 33.6[%]
Serial No. ; 358067760004090 MNotel : CH:106 5530MHz
Test mode : 5GHz W56_11ac(VHTS0)_Tx_ch:Low Note2 :
[dB( u V/m)]
B 0 : T T 1 1 1 1 1| <FCC Partl5 subpartC >
A : S N A Limit(QP)
L 1 1 1 1 [ 1 1 1 1 1 1 o [ \.08_-.\"IHZ_TX_‘&\;56_1 1 'rl[_'( HTS D)_LOW)
| M : L L Peak level(H PK)
i ! ! Lo ! ! ! ! I Peak level(V,PK)
40 : : TR l : l —
N EEEE RN EEE
h; 30 1 1 1 1 1 1 ] ] ] ] ] ] [] ]
-—l 1 1 1 1 1 1 1 1 1 I I 1 1 1

|
30,000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) eat Height Angle Remark

[MHz] [AB(1/m)] [em] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11ac(VHT80)]
5.6 GHz Band / Channel Low
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : EB1147 Temp,Hum,Atm  : 23.9(°C] 26.6[%]
Serial No. : 358067760004090 Notel : ¢h:106_5530MHz
Test mode : WLAN_W56_11ac(VHTS0)_Tx_Low Note2 :
(dB 1 V/m)]
. | i | Lo <FCC E.GHz.3m> _
110 | : : Lo Limit(PK)
F 1 1 1 1 1 1 1 1 - LiIIHt(A\’)
100 L ! ' ! ! N S <03_GHz_Tx W56_11ac(HT80) Low>
E | 1 | | 1 | | 1 Peak IBVE‘I(HPK)
90 E ! ; LI R ——  Peak level(V,PK)
E 1 1 1 1 1 1 1 1 Emission IE‘V‘:‘I(H;PK)
80 F : : : : : — Emission level(H,AV)
g : : : : : L ——  Emission level(V,PK)
TU E 1 1 1 1 1 1 1 1
) i | : ] ; S
5 60 L ! : . — M
s | C ! il 1 | | -
50 . e T
40 I ; ] I —
30 F l : : e
20 | ! : ! e
10 | i ] ] —
o F | ! | ol (S
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No.  Frequency (P} Reading Reading c. f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV A AV PR AV PR AV
[MH=] [dB{p V)] [dB(p¥)] [dB(1/w] [dB(nV/w] [dB(pV/w] [dB(uV/m}] [dB(pV/m] [dB) [18] [cm] il
1 5467.200 H 52,9  ——— — 11.4 643 —————— 74.0 h4.4 BT — — 100.0 1510
2 5463.800 ¥ 513  m——— —  11.4 6T  m—— 4.0 54. 0 11.3 =—— — 100.0 84,0
3 11060.000 H 46. 9 34.1 11.9 58,8 46,1 74.0 54,0 15.2 8.0 1000 148.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

[11ac(VHT80)]
5.6 GHz Band / Channel High
BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K.Saito
Model No. : EB1147 Temp,Hum : 23.5[°C] 33.6[%)
Serial No. : 35B067760004090 Notel : CH:122 5610MHz
Test mode : 5GHz_W56_11ac{VHTS0)_Tx_ch:High Note2 z
[dB{ e V/m]
B0 — % 9 % B ; : T T T T T (FCC Partl5 subpartC >
o8 F @5 g | B BN Limit(QP)
B 1 1 1 1 [ 1 1 1 1 | [ <09_\'IHZ_T?L_“56_11:1L(HT80)_H1{{11>
50 I ———1 I I I — Peak level(H,PK)
r : : Lol : ! ! ' R Peak level(V,PK)
40 : R I I I e
5 30 f I — I : ] =
-—l _ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
20 b—t—t———1 : ; —— :
10 [ oo T
ol T S T R | | T S S N N
30.000 50.000 100.000 500.000 1000.000
Frequency (MHz]
Final Result
No. Frequency (P) e: f Height Angle Remark
[MHz] [dB(1/m)] [cm] 1]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]

2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11ac(VHT80)]
5.6 GHz Band / Channel High
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : EB1147 Temp,Hum, Atm  : 23.9[°C] 26.6[%]
Serial No. : 358067 760004090 Notel : ch:122_5610MHz
Test mode : WLAN_W36_11ac(VHTS80)_Tx_High Note2 :
[dB( e V/m)]
120 C T T T T T T T T
F 1 1 1 1 1 1 1 1 <FCC E_GHZ:_SFID .
110 £ : : .. Limit(PK)
E 1 1 1 1 1 1 1 1 — SEr LiIIlit(A\'r) v
100 E i : : ! b 0 i <04_GHz_Tx_W56_11ac(HT80)_High>
E 1 1 1 1 1 1 1 1 Peak IPV'PI(HFPK)
g0 E : - : : : i Peak level(V,PK)
F i i i i i Coo Emission level(H,PK)
80 £ : : : : : — Emission level(H,AV)
70 E ] I ] I ——i—

|
\

1 1 1
[ [ [ [
C 1 1 I 1 I 1 1 1
40 E l ] i I e
F 1 1 1 1 1 1 | 1
30 F l I i T
C 1 1 1 1 1 1 1 1
20 f : : N B
E 1 1 1 1 1 1 1 1
10 l I I T
F 1 1 | 1 1 1 1 1
= 1 ] ] ] ] ] 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P} Reading Reading c. f Result Result Limit Limit Margin  Margin Height  Angle Remark
. PR o . FE N AV i i N AV . PK_ AV i i
(=] [dB{puV}] [dB(p¥)] [dB{l/w] [dB{aV/@}] [dB(uV/w] [dB(pV/w] [dB(uV/w}] [dB] [dB] [em] -1
1 11220.000 H 46.0 40 12.0 58.0 46,0 4.0 54.0 16.0 B0 100.0  150.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11ac(VHT80)]
5.6 GHz Band / Channel High
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K. Saito
Model No. : EB1147 Temp,Hum : 23.5[°C] 33.6[%)
Serfal No. : 35B067760004090 _ Notel : CH:138 5690MHz
Test mode : 5GHz W56_11ac(VHTS0)_Tx_ch:Hich Note2 :
[AB( p V/m)]
W% % 3 & & : 1 1 1 1 1 1| <PCCPartl5 subpartC >
eI EERE : B A A Limit(QP)
: 1 1 1 1 1 1 1 1 1 1 1 1 1 i Fl < 10_,\"IHZ_TX_"\'\"56_1 1 acl HTS D)_HIHI'D
50 i L4 n k) : S Pecik level(H, PK)
F | | | T 1 1 ! ! ! o Peak level(V,PK)
40 I — I I I —
NI EEEE IR R
"5 30 1 1 ] ] ] ] 1 ] ] ] ] [ 1 ]
»—] _ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
e : ; — :
10 [ s e e
Al L ! | T N
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [cm] B ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
[11ac(VHT80)]
5.6 GHz Band / Channel High
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : EB1147 Temp,Hum, Atm  : 23.9[°C] 26.6[%]
Serfal No. : 358067760004090 Notel : ch:138_5690MHz
Test mode - WLAN_W56_11ac(HT80)_Tx Note2 :
[AB( p V/m)]
120 ¢ | | ! . 4 b & 5 <FCC E_GHz_3m>
110 E : I : ; —— Limit(PK)
E 1 1 1 1 1 1 1 1 T LlII!lt[A\"} :
100 E ! ! ! N S S S <05_GHz_Tx_W56_11ac(HT80)_High>
E | | | 1 1 1 1 1 Peak IPVE‘I(H,PK)
an F : : : : — Peak level(V,PK)
F | | | 1 1 1 ] | Emission |{:“"9'I[H,PK)
80 B : : : : : —— Emission level(H,AV)
70 E ] I : I ———

Level
2 g

I

|
H

\

| 1 1
] ] [ [
C 1 1 1 1 1 1 1
40 E : : l T
F 1 1 | 1 1 1 1 1
30 F ; ; I —
F 1 1 | 1 1 1 1 1
20 F l I I ——
L 1 1 1 1 1 1 1 1
10 l I I R e B
E 1 | 1 1 1 1 ] 1
0 C | | | | | | 1 |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P} Reading Reading c.f Result Result Limit Limit Margin  Margin Height Anegle Remark
. PR _ AV R PK R AV ) PR R AV B PK. AV R
[MHz] [B(p V)] [dB(pV}] [dB{(1/m)] [dB{nV/m}] [dB(nV/m}] [dB(pV/m}] [dB(nV/m}] [dB) [dB] [em] [°1]
1 11380.000 H 45.4 3.9 12.2 58, 46. 1 4.0 54.0 15.8 1:8 100.0  154.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

Receive mode

5.2 GHz Band / Channel Low

BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K. Sajto
Model No. : EBL147 Temp,Hum : 23.5[°C] 33.6[%]
Serfal No. : 35B06TT60004090 Notel : CH:36 5180MHz
Test mode : BGHz W52 _Rx _ch:Low NoteZ :
[dB( e V/m)]
Ll A : T 1 1 1 1 | <FCCPartl5 subpartC>
Eof R kop ! o4 g o8 5l Limit(QP)
| 1 1 1 1 [ 1 1 1 1 1 1 v o 1 <06_MHz Rx W52 Low>
50 L 8 0 ! /M. BN LR Peal Level(H,PK)
o | ] | 1 1 1 1 1 | | l | l | P(:"dk 1&:‘\'&'1(\"_,1;’1‘:}
40 — I I I —
= : i b ; i I id i
I.E 30 ] [ ] ] ] [ 1 1 ] ] ] ] 1 ]
.—l r ] 1 1 ] ] I 1 1 1 1 1 I 1 ]
20—t : e .
10 W — i
o L T S R ! ! L1
30,000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (F) g. f Height Angle Remark
[MHz] [dB(1/m)] [ecm] B

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

5.2 GHz Band / Channel Low

ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino_
Model No. : EB1147 Temp,Hum,Atm  : 23.9[C] 26.6[%)
Serial No. : 358067760004090 Notel : ch:36_5180MHz
Test mode : WLAN_W52_11a_Rx_Low Note2 3
[dB( u V/m)]
120 : T ¢ & % ¢ <FCC E.GHz(Peak_Only)_3m>
110 : — Limit(PK)
E 1 1 1 1 1 1 <ﬁ1_GHZ_RX,_VV’-’JE_LUW>
100 E : ! b Peak level(H,PK)
F 1 I I I I Pedk level(V,PK)
: : -
80 F ; T
70 : e

Leve]
on =]
=3 -]

\ TT

0 1 1

1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. Height Angle Remark
[MHz] [dB(1/m)] [cm] ¥ 4

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

5.2 GHz Band / Channel Mid

BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K. Saito
Model No. : EB1147 Temp,Hum : 23.5[C] 33.6[%]
Serial No. : 35B067760004090 Notel : CH:40 5200MHz
Test mode : BGHz_W52_Rx_ch:Mid Note2 .
[dB( 1 V/m)]
W & i | T T 1 1 1 1 1| <FCCPartl5 subpartC >
A | A N A Limit(QP)
: 1 1 it 1 1 1 1 1 1 1 1 1 1 EEl iO?_\IHz_Rx_\'s'SE_\hd)
50 I — I I ; — Peak level(H,PK)
w0l R | i | I
T . : I : I : L S i
5 30 1 [ [ [ [ [ [ [ ] ] ] ] 1 ]
-—] [ 1 1 1 1 I 1 1 I 1 1 1 1 1 I
20 b—F————1 : ; ——! ;
L PooowowoH g ' l ' e
10 w ocaldfl S T S
L Lo | i | T
i L R N i i L1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [em] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TUV SUD Japan Ltd. Page 10201123




Document Number: JPD-TR-22209-0

Japan
5.2 GHz Band / Channel High
BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K.Saito
Model No. : EB1147 Temp,Hum : 23.5[7C] 33.6[%]
Serfal No. : 35B067760004090 Notel : CH:48 5240MHz
Test mode : BGHz_W52_Rx_ch:High NoteZ :
[dB( 1 V/m)]
v T ¢339 : T 7 1 1 1 7| <FCCPatl5 subpartC >
I Lonod g i : I T T B Limit(QP)
| 1 1 1 1 [ 1 1 1 1 1 1 1 v [ QGB_\’IHZ_R.‘L\"'Bz_H]E{}l)
50 [ I : M. S Peak lovel(H,PK)
5 : : : : : : : ! ' ! ! Lo Peuk level(V,PK)
40 : : R ——— ; I I —
T : ; i : : I I
5 30 ] ] ] ] ] ] ] ] 1 ] [ ] [] 1
-—l o 1 1 1 1 1 1 1 1 1 1 1 1 1 1
20 fb—t———— ; ; o ;
10 W == 1 4 i g
oL T R S R B I I Loy
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) S Height Angle Remark
[MHz] [dB(1/m)] [cm] ol

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan
5.3 GHz Band / Channel Low
BELOW 1GHz
Company name  : KYOCERA Corporation Stapdard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K.Saito
Model No. : EB1147 Temp,Hum - 23.5[C] 33.6[%]
Serial No. : 35B067760004090 Notel : CH:52 5260MHz
Test mode : BGHz W5H3_Rx_ch:Low Note2 -
[dB{ e V/m)]
W77 7 7 7| : T 1 1 1 1 1| <FCC Partl5 subpartC >
N B | S B BN A Limit(QP)
: 1 1 1 1 [ 1 1 1 1 1 1 1 il <09_}"IHZ_RX_‘VSB_LU\F)
1 ¢ v : S Pk level(FLPK)
r 1 1 1 1 1 1 1 : : : : : : : Pe'dk 19\’91('\'7,1:’}:;)
40 : i o : : : —
SRR RN
I.E 30 ] ] ] ] ] ] ] ] ] ] ] 1 1 ]
I—] [ I 1 1 1 1 1 1 1 1 1 1 1 1 1
20 b—t—— 11— : : — :
10 w okl
it (I | | T I
30.000 50.000 100,000 500.000 1000.000

Frequency [(MHz)

Final Result

No. Frequency (P) c. Height Angle Remark

[MHz] [dB(1/m) ]

Note:

(em] ]

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

5.3 GHz Band / Channel Mid

BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K.Sajto
Model No. : EB1147 Temp,Hum : 23.5[°C] 33.6[%]
Serial No. : 358067760004090 Notel : CH:56 5280MHz
Test mode : BGHz_W53_Rx_ch:Mid Note2 -
[dB( e V/m)]
=TT : T 1 1 1 1| <FCCPartl5 subpartC >
r : A I : | bW e : Limit(QP)
i 1 1 1 1 [N 1 1 1 1 1 1 v [ <10.MHz_Rx W53 Mid>
50 AN A= | S .. AN Peal level(H,PK)
o 1 1 1 1 [ 1 1 1 1 1 1 1 1 Peak 1&!\"&‘1(\“_,PK)
40 : : — = ; I I —
.-:i'- : 1 1 1 I I I I 1 1 1 I 1 1 I
It S R
I 1 1 I I I I I I I I I 1 I I
20 : —— I I e
i i € € 303 | A
10 it T .-
ol T R R R I I Lo
30.000 50.000 100.000 500.000 1000.000
Frequency (MHz]

Final Result

No. Frequency (P) c. f Height Angle Remark
[MHz] [dB(1/m)] [em] cii

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

5.3 GHz Band / Channel High
BELOW 1GHz

Japan

Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K. Saito
Model No. : EB1147 Temp,Hum : 23.5[C] 33.6[%)
Serfal No. : 35B06TTE0004090 Notel : CH:64 5h3200MHz
Test mode : BGHz_W53_Rx_ch:High Note2 :
[aB( & V/m)]
@r— & & % & ! T T T 1 T 1 1| <FCCPartl5 subpartC >
Por oo | {3 BBz Limit(QP)
: 1 1 1 1 [ 1 1 1 1 1 1 1 [ <1 I_X"IHZ_R’C_\'\'IE:]_HiHh}
50 TR : L o 4 4 v Peclk level(H,PK)
AR : IR Peals level(V,PE)
40 : T ; ] l —
7 F 1 b una i mEEE
-5 30 1 1 1 1 1 1 1 ] ] ] 1 ] ] ]
ol | I 1 1 1 1 1 1 1 I I I 1 1 1 1
e : ; — :
10 W ol (N S %
oL R T ! | I T R
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) e Height Angle Remark
[MHZ] [dB(1/m)] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

5.3 GHz Band / Channel High

ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : EB1147 Temp,Hum,Atm  : 23.9[C] 26.6[%]
Serial No. : 358067760004090 Notel : ch:64_5320MHz
Test mode : WLAN_W53_11a_Rx_High Note2 ]
(dB( 2 V/m)]
: R S R <FCC E_GHz(Peak Only).3m>
110 f : — Limit (PK)
F 1 1 1 1 1 1 <02_GHz_Rx_ W53 _High>
100 E ! : S T LR Peak level(H,PK)
E 1 1 1 1 1 1 Peik l&!l'&‘l(\-‘r,PKJ
% [ | S
80 F —
70 s
T E I I LA w
; - ] ] ]
— o 1 1 1 1

60

- M
40
30
20
10

0
1000.000 2000.000 5000.000 10000.000 18000.000

Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [em] il

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

5.6 GHz Band / Channel Low

BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mohile Phone Operator : K.Saito
Model No. : EB1147 Temp,Hum,Atm 1 23.5[°C] 33.6[%]
Serfal No. : 35B067 760004090 Notel : Ch:100_5500MHz
Test mode : 5GHz_W56_Rx_Low Note2 g
[dB( u V/m)]
W & & o7 : T T 1 1 1 1| <FCCPartl5 subpartC >
A | O F 1 o2 obed Limit(QP)
L 1 1 1 1 [ 1 1 1 1 1 v a1 <12.MHz Rx W5h6_Low>
50 : : T 4 : : 1 . Peak level(H,PK)
i ! ! Eopopo : ! ! ! roo Peak level(V,PK)
40 : ; — 1 l l l —
E o p—+——+ : —
-—l [ 1 I 1 I I 1 I 1 1 1 1 1 1 1
20 b—F— : : — .
10 w il S T
o L Lo | | T R R
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. f Height Angle Remark
[MHz] [dB(1/m)] [cm] [ ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

5.6 GHz Band / Channel Mid

BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K.Saito
Model No. : EB1147 Temp,Hum,Atm  : 23.5['C] 33.6[%]
Serjal No. : 358067760004090 Notel : Ch:116_5580MHz
Test mode : 8GHz_W5H6_Rx_Mid MNote2 .
[dB( 1 V/m)]
W § & 3¥ 91 : T 1 1 | <FCCPatl5 subpartC >
O O | SN IR Limit(QP)
: 1 | | | [ | | I 1 ] 1 | v < 1 3_\ IHZ_RPE_“SB_\‘IKD
50 T : S Peak level(H,PK)
r ; A ! ! [ I Peak level(V,PK)
40 | e l ; —
s b b RN
..E 30 [ [ [ [ [ [ [ [ 1 ] 1 [ [ [
I—l [ 1 1 1 1 1 1 I 1 1 1 1 1 1 1
20 b———— 1 ; ; P :
» w SR ERERI
o & R N I I T N N
30.000 50.000 100.000 500.000 1000.000
Frequency (MHz]

Final Result
No. Frequency (P) e Height Angle Remark
[MHz] [dB(1/m)] [cm] 1]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

5.6 GHz Band / Channel High
BELOW 1GHz

Japan

Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : K.Sajto
Mode] No. : EB1147 Temp,Hum,Atm  : 23.5[°C] 33.6[%]
Serfal No. : 358067760004090 Notel : Ch:140_5T00MHz
Test mode : BGHz W56_Rx_High Note2 :
[dB( ¢ V/m)]
R I EER : T T 1T 1 T 1 | <FCC Partl5 subpartC >
i i B o8 o4 I i i iOH B : Limit(QP)
: 1 1 1 1 [ 1 1 1 1 1 1 1 i Tl < ].‘1:_}"IHZ_R.‘§_\'V55_H] i—{}l >
50 I — I ; I — Peal level(H,PK)
40 : : — T i : i —
i i E % o8 o4 i : i A A
= r i i I i | | B i
E 30 1 1 ] ] ] ] ] ] ] ] ] 1 ] ]
-—] [ 1 1 1 1 1 I 1 1 1 1 1 1 I 1
20 b—————— : ; — :
10 w il S T -
L ; Eoonodod i l | A
i : g N o8] ; i i L 4 £ B
Cl 1 1 | | | | | | | | | 1 | |
30.000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result

No. Frequency (P) c. f Height Angle Remark

[MHz] [dB(1/m)]

Note:

Lem] B

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

5.6 GHz Band / Channel High

BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mohile Phone Operator : K.Saito
Model No. : EB1147 Temp,Hum,Atm  : 23.5['C] 33.6[%]
Serial No. : 35B06T760004090 Notel : Ch:144 5720MHz
Test mode : 5GHz_W56_Rx_High Note2 2
[dB(u V/m)]
Wi ¢ ¢ o ! T 1 1 1 1 | <FCCPartl5 subpartC>
i : A ; I I T Limit(QP)
: 1 1 1 1 [ 1 1 | 1 1 1 o [ <15_.\’1HZ_R.‘E,_\'\r"Bﬁ_Hig}l)
50 L Epn : /S S Pecls Level(H,PK)
r 1 1 1 1 1 | 1 1 : : : : : : Pl:‘?:]k li:‘\’&‘l(\-"-,PI\'}
40 : i T A I : : —
NI EEE RN EEEE
I.E 30 ] ] ] ] ] ] 1 1 ] 1 ] ] ] ]
.—l [ 1 I I 1 1 I 1 1 1 1 1 I 1 I
N : : — :
" w L
oL T R R R i ! L1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m})] [cm] =1

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

5.6 GHz Band / Channel Low
ABOVE 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno

Model No. : EB1147 Temp,Hum,Atm  : 24.2[°C] 24.6[%)

Serjal No. : 358067760004090 Notel : ¢h:100_5500MHz

Test mode : WLAN_WS6_11a_Rx_Low Note2 :

[dB(  V/m)]
120

{FCC E_GHz(Peak_Only)_3m>
Limit(PK)
<03_GHz_Rx_W5a6_Low>

Peak level(H,PK)
Peak level(V,PK)

110
100
90
80
70
60

Level

|

30
40
30
20
10

0 | |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency (MHz]

Final Result

No. Frequency (P) c. f Height Angle Remark
[MHz] [dB(1/m)] [cm] ° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

5.6 GHz Band / Channel High

Japan

{FCC E_GHz(Peak_Only)_3m>
Limit(PK)

<04_GHz_Rx_ W56 _High>
Peak level(H,PK)

Peak level(V,PK)

ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Model No. : EB1147 Temp,Hum,Atm  : 24.2[C] 24.6[%]
Serjal No. : 358067760004090 Notel : ch: 140 5700MHz
Test mode : WLAN_WS6_11a_Ex_High Note2 1
[dB( 2 V/m)]
120 F T T T T T
110 | R
100 —
90 F A - .
80 —
20k Lo i

Leve]
[43] [=1]
[=] [=]
\ TT

40 —

30 F —

20 | ——

10 —

oF I L

1000.000 2000.000 5000.000 10000.000 18000.000

Frequency [MHz]
Final Result
No. Frequency (P) c. f Height Angle Remark
[MHz] [dB(1/m)] [cm] Egi

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22209-0

Japan

5.6 GHz Band / Channel High

ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Model No. : EB1147 Temp,Hum,Atm  : 24.2[TC] 24.6[%]
Serial No. : 358067 760004090 Notel : ch:144 5720MHz
Test mode : WLAN_W56_11a Rx High Note2 :
[dB( wV/ m)]
120 E : R <FCC E_GHz(Peak_Only)_3m>
110 L ! ! Lol b Limit(PK)
E 1 1 1 1 1 1 <05_GHZ_RK_“-"56_H{H].’]>
100 E : : bl & o Pealk level(H,PK)
E 1 1 1 1 1 1 Peak 1!’:‘\’!’:‘1(‘\-"‘,?}‘2)
90 S .
80 F ——————
70 £ -
T g | : L
5 =] ] 1 ]
— F ) 1 1 |

60

“ M
40
30
20
10

0 |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]

Final Result

No. Frequency (P) e f Height Angle Remark
[MHz] [dB(1/m)] [cm] > 1]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Japan

4.2 AC Power Line Conducted Emissions
4.2.1 Measurement procedure

[FCC 15.207]

Test was applied by following conditions.

Test method : ANSI C63.10
Frequency range . 0.15MHzto 30 MHz
Test place . 3m Semi-anechoic chamber
EUT was placed on . FRP table/ (W) 2.0 x(D)1.0x(H)0.8m
Vertical Metal Reference Plane (W) 2.0 x(H)2.0m, 0.4 maway from EUT
Test receiver setting
- Detector :  Quasi-peak, Average
- Bandwidth © 9kHz

EUT and peripherals are connected to 50Q/50uH Line Impedance Stabilization Network (LISN) which
are connected to reference ground plane, and are placed 80cm away from EUT. Excess of AC power
cable is bundled in center.

LISN for peripheral is terminated in 50Q.

EUT operating mode is selected to emit the maximum noise. Overall frequency range is investigated
with spectrum analyzer using peak detector. Maximum emission configuration is determined by
manipulating the EUT, peripherals, interconnecting cables. Then, emission measurements are
performed with test receiver in above setting to each current-carrying conductor of the mains port.
Sufficient time for EUT, peripherals and test equipment is provided in order for them to warm up to
their normal operating condition. If the average limit is met when using a quasi-peak detector receiver,
the EUT shall be deemed to meet both limits.

- Test configuration

Testroom : Measurement room
‘ertical metal reference plane :
: Spectrumanalyzer /
LISN : Receiver
Cable system :

422 Calculation method

Emission level = Reading + (LISN. factor + Cable system loss)
Margin = Limit — Emission level
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Document Number: JPD-TR-22209-0

Japan
4.2.3 Limit
Frequency Limit
[MHZz] QP [dBuV] AV [dBuV]
0.15-0.5 66-56* 56-46*
0.5-5 56 46
5-30 60 50

*: The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.5 MHz.

424 Test data

Date . 8-November-2022

Temperature . 21.3 [C]

Humidity o 311 [%] Test engineer

Test place . 3m Semi-anechoic chamber Tadahiro Seino
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Document Number: JPD-TR-22209-0

Japan

[5.2 GHz Band]

Company name : KYOCERA Corporation Standard : FCC Part 15 Subpart E

EUT : Mobile Phone Operator : T.Seino

Model No. : EB1147 Temp,Hum,Atm : 21.3 [© CJ, 31.1 [%]

Serial No. : 358067760004090 Natel : CH:36_5180MHz

Test mode : WLAN_11a W52 _Tx Note2 2
<FCC B>
—— WEEOQP)
————— FEEAY)

’.D?_\\'L.-\.\':_JGHQ_‘.\';_J!_IleL_Tx‘SHQ
——— AF v (L1 FR)
&y PR
—o—— ELSLLL, QF)
— % THEELSA(L], AV)
—a—— EL L2, QF)
HEL (L2, AV)

L~ [dB e VY]

0.15 0.50 1.00 5.00 10.00 30.00
B i # VHz]

Final Result

L= Ll -
Moo Frequency Reading Raigiug giE Result R9:;1{1_1T Li?i'r Li@ir 1{&11‘511} .\'[m:;gin Remark
[MHz] [dB(pV)] [dB(uYV)] [dB] [dB(uV)] [dB(uV)] [dB{uV)] [dB(pV)] [dB] [dE]
1 0. 150 449.1 4.7 10.6 59.7 35.3 66. 0 56.0 6.3 20.7
2 0. 200 47.6 16. 8 10.5 5E. 1 27.13 63, 6 63, 6 5.5 26.3
3 0. 532 il.8 15.6 10. 4 42, 2 26.0 56, 0 46,0 13.8 0.0
4 0. 700 2B.6 15.2 10.4 39. 0 2. B 56. 0 46.0 17.0 20. 4
b 1. 486 23.8 16.9 10. 5 343 7.4 56, 0 46.0 21.7 18. 6
6 6. 964 20.5 10.1 10.9 3l. 4 2.0 60. 0 50.0 28.6 29.0
T Lz ey
No. Frequency Reading Reading 6.t Result Result Limit Limit Margin  Margin Remark
. QP AV Ll AV . AV WP v
[MHz] [dB(uV)] [dB(uV)] [dB] [dB(uV)] [dBC(uV)] [dB(u¥v)] [dB(uV)] LdB] [dE]
1 0. 150 47.1 17.0 10.6 57.7 7.6 66. 0 56. 0 8.3 8.4
2 0. 200 43,4 15.0 10.5 53.9 255 63.6 53.6 9.7 28.1
3 0. 463 24.4 9.4 10.4 3.8 19. 8 56. 6 46, 6 21.8 26. 8
4 0. 700 17.0 7.2 10. 4 27. 4 17. 6 56, 0 46,0 28. 6 8.4
5 6. 507 11.3 2.0 10.9 22.2 12.9 60. 0 50.0 37.8 7.1
6 9.999 13.6 4.1 11.2 24. 8 15.3 60. 0 50.0 35.2 347
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Document Number: JPD-TR-22209-0

Japan

[5.3 GHz Band]

Company name : KYOCERA Corporation Standard : FCC Part 15 Subpart E
EUT : Mobile Phone Operator : T.Seino

Model No. : EB1147 Temp,Hum,Atm : 21.3 [ CJ, 31.1 [%]
Serial No. : A5B067760004090 Notel : CH:52_5260MHz

Test mode : WLAN_11a_W5H3_Tx Note2 ;

Sl S T R N SRR s FoCE
roo i A i i i I T A i EEEP
Lo P A R T [ R R FEEEAY)

70 : —t ; <OB_WLANSGHz W52 11a Tx>
Lo ‘ —  ZX X LL PR
a1 i — A% ¥(L2, FK)
— P — o BELALLL QP

60 r 7 ——— W EL-~(L], AV)
L. ] —S—— WL (L2, QF)
Bty : i I E L LA(L2, AV)

Ef 30 == j
2k e e s o o IR 1
2 4F ———— ; ———— A
EY N : oy : : o all i
T Rl | dniid
B B |
20 ¢
10 -
0 [ H H H P H H H HE HIH H
0.15 0.50 1.00 5.00 10.00 30.00
i % (MHz)
Final Result
A Ll e
No. Frequency Reading Reading 35 Result Result Limit Limit Margin Margin Remark
£ P Vo P Ry P AV P AV
(MHz] [dB{p V)] [dB(uV}] [dB] [dB(pV)] [dB(pV)] [dB(u¥}] [dB(pV)] [dB] [dE]
1 0. 150 49,9 23.3 10,6 60, 5 33.9 66, 0 56, 0 5.5 22,1
2 0. 200 46, 8 16.1 10.5 57.3 26. 6 63. 6 53.6 6.3 a7.0
3 0. 543 30.3 15.3 10.4 40.7 25. 7 56.0 46,0 15.3 20.3
4 0. 700 28.2 16.4 10.4 38.6 26. 8 6. 0 46.0 17.4 19.2
5 7.020 18. 3 7.1 10.9 29,2 18.0 60,0 50,0 30. 8 32.0
6 10,021 17. 8 7.7 11.2 20,0 18.9 60, 0 50,0 31.0 al.1
[reT, Lz e
No. Frequency Reading FReading c.f Result Result Limit Limit Margin Margin Remark
) or AV ) AV L S AV 9P AV
OHz]  [dB(p V)] [dB(uV)] [dB] (dB(uv)] [dB(uV)] [dB(uV}] [dB(uV}] [dB] [dB]
1 0.150 46. 5 16.7 10.6 57.1 P 66. 0 56,0 2.9 8.7
2 0. 200 42. 7 13.7 10.5 53.2 24,2 63, 6 53. 6 10.4 29,4
3 0. 591 25,3 16.1 10.4 3BT 26.5 G6. 0 46.0 20,3 19.5
4 0. 700 26.0 14.3 10.4 36. 4 24,7 56. 0 46,0 19.6 21.3
5 6. 956 20,0 7.4 10.9 30.9 18.3 60,0 50,0 29.1 31.7
6 10,986 17.3 7.5 11.3 8.6 18.8 0.0 0.0 3.4 3.2
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Document Number: JPD-TR-22209-0

Japan

[5.6 GHz Band]

Company name  : KYOCERA Corporation standard : FCC Part 15 Subpart E

EUT : Mobile Phone Operator : T.Seino

Model No. : EB1147 Temp,Hum,Atm  : 21.3 [ CJ, 31.1 [%]

Serjal No. : 358067760004090 Notel : CH:100_5500MHz

Test mode : WLAN_11a_W56_Tx Note2 2
CFCC E>
—— EEEQP
————— B EAY)

<09 WLAN5GHz W56 11a Tx>
———— & LLFK)
——————  AFy(L2, PK)
—&—— L], QF)
-------- @ Ll AV)
—a—— L LLL, QF)
L AAA(L2, AV

L [dB( V)

0 N R i N S S S i

0.15 .50 1.00 5.00 10.00 30.00
Jef it e[ MHz)
Final Result
M 'L1 FI—
No. Frequency Reading Reading Cif Result Result Limit Limit Margin Margin Remark
L P AT A oF AV LS AV
[MHz] [dB(pV)] [dB(pV)] [dB] (dB(pV)] [dB(pV)] [dB(uV}] [dB(uV)] LdB) [dE]
1 0. 150 44.1 14.1 10. 6 a7 4.7 66. 0 56.0 11.3 31.3
2 0. 200 39.9 112 10.5 50.4 247 63.6 53.8 13.2 31.9
3 0. 600 23.8 15.2 10. 4 4.2 25. 6 56. 0 46.0 21.8 20.4
4 0. 700 26. T 16.5 10. 4 37,1 26. 9 56. 0 46.0 18.9 19.1
b 6. 983 16. 2 ] 10.9 274 15.9 60. 0 a0 32.9 4.1
6 10. 038 16.0 6.2 .2 27.2 17.4 60. 0 L iz. 8 32.6
=) ! ERU-A
No. Frequency Reading Reading . f Result Result Limit Limit Margin Margin Remark
IR S AV i3 AV 2 AY - QP AV
[MHz] [dB(pV)] [dB(uV)}] [dB] [dBCpV)]  [dB(uV)] [dB(pV)] [dB(pV)] LdB] [dB]
1 0. 150 4h. 1 15.1 10.6 5b. 7 2h. T 66. 0 56.0 10.3 30.3
2 0. 200 41.3 11.5 10.5 51. 8 220 63. 6 53. 6 11. 8 31.6
3 0. 594 24.1 15.0 10. 4 34.5 25. 4 a6. 0 £6.0 21.5 20.6
4 0. 700 26. 3 15.2 10. 4 36.7 2h. 6 56. 0 £6.0 19.3 20.4
b 1. 484 23.5 7.9 10.5 34.0 28. 4 a6, 0 6.0 22.0 17.6
6 6. 987 16. 4 6.1 10.9 27.3 17.0 60. 0 a0 2.7 33.0
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5 Antenna requirement

According to FCC section 15.203, an intentional radiator shall be designed to ensure that no
antenna other than that furnished by the responsible party shall be used with the device.

The antenna is a special antenna mounted inside of the EUT. Therefore, the EUT complies with the
antenna requirement of FCC section 15.203.
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Expanded uncertainties stated are calculated with a coverage Factor k=2.
Please note that these results are not taken into account when measurement uncertainty
considerations contained in ETSI TR 100 028 Parts 1 and 2 determining compliance or non-

compliance with test result.

Testitem Measurement uncertainty
Conducted emission, AMN (9 kHz — 150 kHz) +3.7 dB
Conducted emission, AMN (150 kHz — 30 MHz) +3.3dB
Radiated emission ( 9kHz — 30 MHz) +3.2dB
Radiated emission (30 MHz — 1000 MHz) +5.3dB
Radiated emission (1 GHz — 6 GHz) +4.8 dB
Radiated emission (6 GHz — 18 GHz) +4.5 dB
Radiated emission (18 GHz — 40 GHz) +6.4 dB
Radio Frequency +1.4 *10°%
RF power, conducted +0.8 dB
Adjacent channel power +2.4 dB
Temperature 0.6 °C
Humidity +1.2 %
Voltage (DC) +0.4 %
Voltage (AC, <10kHz) +0.2 %
Judge Measured value and standard limit value
Standard limit value
Casel }
I +Uncertainty -Uncertainty
i Even if it takes uncertainty into consideration,
PASS : Measured value a standard limit value is fulfilled.
Case2 i
! Although measured value is in a standard limit value,
a limit value won't be fulfilled if uncertainty is taken into consideration.
Case3
L Although measured value exceeds a standard limit value,
i a limit value will be fulfilled if uncertainty is taken into consideration.
FAIL ;
Case4 }
i Even if it takes uncertainty into consideration,
} a standard limit value isn't fuffilled.
|
|
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7 Laboratory Information

Testing was performed and the report was issued at:
TUV SUD Japan Ltd. Yonezawa Testing Center

Address: 5-4149-7 Hachimanpara, Yonezawa-shi, Yamagata, 992-1128 Japan
Phone: +81-238-28-2881

Accreditation and Registration
A2LA
Certificate #3686.03

VLAC
Accreditation No.: VLAC-013

BSMI
Laboratory Code: SL2-IN-E-6018, SL2-A1-E-6018

Innovation, Science and Economic Development Canada
ISED#: 4224A

VCCI Council
Registration number: A-0166
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Appendix A. Test Equipment
Radiated emission
Equipment Company Model No. Serial No. Cal. Due Cal. Date
EMI Receiver ROHDE&SCHWARZ ESCI 100765 30-Sep-2023 14-Sep-2022
Spectrum analyzer Agilent Technologies E4440A US40420937 30-Sep-2023 05-Sep-2022
Spectrum analyzer ROHDE&SCHWARZ FSV40 101731 31-Mar-2023 03-Mar-2022
Preamplifier SONOMA 310 372170 30-Sep-2023 28-Sep-2022
Loop antenna ROHDE&SCHWARZ HFH2-22 100515 30-Apr-2023 18-Apr-2022
Attenuator TOYO Connector NA-PJ-6 N/A(S507) 28-Feb-2023 03-Feb-2022
Biconical antenna Schwarzbeck VHBB9124/BBA9106 1333 31-Dec-2022 15-Dec-2021
Log periodic antenna Schwarzbeck VUSLP9111B 345 30-Nov-2022 08-Nov-2021
Attenuator TOYO Connector NA-PJ-6/6dB N/A(S541) 30-Sep-2023 28-Sep-2022
Attenuator TAMAGAWA.ELEC CFA-10/3dB N/A(S503) 31-Jul-2023 14-Jul-2022
Preamplifier TSJ MLA-100M18-B02-40 1929118 31-Dec-2022 22-Dec-2021
Attenuator AEROFLEX 26A-10 081217-08 31-Dec-2022 22-Dec-2021
Double ridged guide antenna ETS LINDGREN 3117 00052315 30-Jun-2023 22-Jun-2022
Attenuator HUBER+SUHNER 6803.17.B N/A(2340) 31-Dec-2022 23-Dec-2021
Double ridged guide antenna A.H.Systems Inc. SAS-574 469 31-Aug-2023 19-Aug-2022
Preamplifier TSJ MLA-1840-B03-35 1240332 31-Aug-2023 19-Aug-2022
Notch Filter Micro-Tronics BRM50716 006 31-Jul-2023 14-Jul-2022
SUCOFLEX104/9m MY30037/4 31-Dec-2022 22-Dec-2021
SUCOFLEX104/1m my24610/4 31-Dec-2022 22-Dec-2021
Miciowave cable HUBER+SUHNER SUCOFLEX104/8m SN MY30033/4 31-Dec-2022 22-Dec-2021
SUCOFLEX104/1m MY32976/4 31-Dec-2022 22-Dec-2021
SUCOFLEX104/2m SN MY28404/4 31-Dec-2022 22-Dec-2021
SUCOFLEX104/7m 41625/6 31-Dec-2022 22-Dec-2021
PC DELL DIMENSION E521 75465BX N/A N/A
Software TOYO Corporation EP5/RE-AJ 0611193/v6.0.140 N/A N/A
Absorber RIKEN PFP30 N/A N/A N/A
3m Semi an-echoic Chamber TOKIN N/A N/A(9002-NSA) 31-May-2023 28-May-2022
3m Semi an-echoic Chamber TOKIN N/A N/A(9002-SVSWR) 31-May-2023 28-May-2022
Conducted emission at mains port
Equipment Company Model No. Serial No. Cal. Due Cal. Date
EMI Receiver ROHDE&SCHWARZ ESCI 100765 30-Sep-2023 14-Sep-2022
Attenuator HUBER+SUHNER 6810.01.A N/A (S411) 31-Dec-2022 22-Dec-2021
Line impedance stabilization network W(;)rrlltss’ul_g‘ectncal TNW-407F2 12-17-110-2 30-Jun-2023 15-Jun-2022
Microwave cable HUBER+SUHNER SUCOFLEX104/5m MY33601/4 31-0ct-2023 22-0ct-2022
Microwave cable HUBER+SUHNER SUCOFLEX104/2m MY37268/4 31-Oct-2023 22-0ct-2022
Coaxial cable HUBER+SUHNER RG214/U/10m N/A (S194) 31-Dec-2022 22-Dec-2021
PC DELL DIMENSION 75465BX N/A N/A
Software TOYO Corporation EP5/CE-AJ 0611193/V5.4.11 N/A N/A

*: The calibrations of the above equipment are traceable to NIST or equivalent standards of the reference organizations.
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